CONTENTS—FRAME GROUP

FO1 EO1-1 F02-V3
LOCK KIT LEFT CRANKCASE ASSY MUFFLER
o1 B4 LOCKKIT [ [ CTEARICVIARPPE | HAUF B MUFRLER | N
1. o :
P

N ” &

P £ %

y =1 \

1 y 7
¢ %

= @0 fr fa“ OOV,
[

.

)/ el
. . 4 a@”
& Vid )
F03-V4 F03-V5 F04-1
FRAME FRAME FRONT PLASTICS
X/ FRAME £3/ FRAME | F @ K/ FRONT PLASTICS
'3)/ - > p Q\\/J —t

*

77

F04-2 F04-3 F04-4-v4
MIDDLE PLASTICS REAR PLASTICS BOTTOM PLASTICS

A MIDDLE PLASTICS ‘ | E%F I REAR PLASTICS | [ ARFH BOTIOM PLASTICS

Vi
F05-B-V2 F06-V5 F07-v2
FRONT SUSPENSION(NA) REAR SUSPENSION FRONT WHEEL
6 FRONT SUSPENSION P FERIREAR SUSPENSION | ., A FRONT WHE
n ! ;
*
o 561
, 2 a3 | a=08)
%o& Q '“
b (LTI =

" »
1 .|7
L [ g,
s« | S muu #b 84 G
@ % T

‘I”'?“%g TS




CONTENTS-FRAME GROUP
F08-1-C-V3 EO1-1 F10-1-A-V2
BRAKE SYSTEM LEFT CRANKCASE ASSY HANDLEBAR (4WD)
/%) %)/ BRAKE SYSTEM | | FoB2 B R4/ PARKING SYSTEM | AT FANDLEBAR
. o 2 " Q ,
" &8 - ) ,

//% : @‘ t(% m'é’oﬁ

1 4

) & 8
» g g #
F10-2-A F10-2-B-V3 F10-3-V3
STEERING SYSTEM STEERING SYSTEM( EPS) HAND GUARD
7 RA(EPS) STEERING SYSTEM(EPS ) FIEF R HAND GUARD

F10-2-A 7 ESTEERING SYSTEM

. k@‘;‘l{“

§
1T
‘
g,

o
"
pnyray 7 & f

'S o -

. 7 -

- - 9,
N o d

-

IEYENEREE TR ]
|

1
| |

BseTe NN

?O ’l’“’“ N
>,
qu nJ "
Vi o M S /® "
F11-v2 F12-v2 F13
REAR WHEEL FUEL TANK SEAT
| JEH/REARWHEEL | HHIFUELTANK
\ " /f’f'

U

¢

w—r

g

ll—?

] ::’fa 1
JW” jﬁ
F14-A F14-B-V2 F14-C
RACK (PLASTIC) RACK (STEEL) RACK (STEEL,CANADA)
T RACK w T § RE/RACK
‘ _%% \ \ ] w P
" " \
g1

F14-A SR/ RACK




CONTENTS—FRAME GROUP

b

N
"'\__\w\ E

F15-1-A-V3 EO1-1 F15-2-A-V2
ELECTRIC SYSTEM LEFT CRANKCASE ASSY TOWING WINCH(LIANDA)
EERWELECTROSYSTEN [ emsmeecwossed | %243 TOWING WINCH .
Soe o ":%ﬂn
. '/j"}-? //7:; 4 5 ‘;\ [ : r/'/f.}
1 e A % L4 7 &
éb%a WK 19 %@u —

U

"
zs;%) Eu%, : 5

A~ 0 A~ 5 !

A\ " A\ Ve |
F15-2-B F15-3-V2 F15-4
TOWING WINCH(NOVA) FUEL INJECTION SYSTEM ELECTRIC SYSTEM (LOF)
45785 TOWING WINCH . #3474 FUEL IJECTION SYSTEM 4 4R (106 BTG RN (10
" ,
&

F16-A

LIGHTS

LIGHTS (USA)

F16-B F16-C

LIGHTS (USA, WITHOUT TURN LIGHT)

T/ LIGHTS

{TRILIGHTS

FTHYLIGHTS

@M éz}d
F17 F18-v3 F19-1-A
DASHBOARD COOLING SYSTEM DECAL KITS(NA&2022,CRYSTAL ORANGE)
F17 ({ZDASHBOARD #H R4/ COOLING SYSTEM | RSAARN CRADDAU-L RA020THNE (BARE)
@
Vig




CONTENTS—FRAME GROUP

F19-1-B EO1-1 19-1-E
DECALKITS(NA&2022,ROYAL BLUE) LEFT CRANKCASE ASSY DECAL KITS(INT&2022 LAVA ORANGE)
Jaenas CFAOONU-L RI0NMIEETE (REES) Janeen CFAOOAU-L BBI00RMERE (RABE) famnes CF400AU-L ERM2021SRMERETE  (KMEZ)
8 A AP, R,
e JE——

d

P
oG- 1

"
€ b >3
e W . S CFMOTO Fot
B Pk .
EPS i 2 s & - mww  CFCHRCE G

CFMOTO s =mo : -

] anme

Lk e 401 x na;-mm

fhe  ess  Bhenes  Ghess  mamms

F19-1-F F19-1-G

DECAL KITS(INT&2022 INJECTED PEARL BLUE)

F19-1-H

000- -2
s

DECAL KITS(INT&2022 INJECTED PEARL BLACK) DECAL KITS(INT&2022 TRUE TIMBER CAMO)
Fhaned CF400AU-L B2011BMENTE (BABEBES) tanzes CF400AU-L ERER2021BAMEMTE (RAMBERE) w1 CF400AU-L BRA0OIRAMHME (ERAMERE)
HERTHRSERARY RERELS MR AZHRAREREAVC REXERD CEEFULST FFLTRT L 35N
= =
[ [ C—— [ —— T
s _ wy. [ [— —
7 . .
4
g CFMOTO i . i Son0 mont ﬁ,‘"“& = s cromes et
s Wl T T e B W ] i wars

3 7 amux: | S Rese ||, e aeeaes
50 AN — —
i Boere nanwe weun B Bawnc
- - - — - e p— e S60B-1MOM-3  UGOZMS-D 96021023 9GGB-168204-3
. = aoo. = ok T o
” memux: memuc wemR emax: L et " o o
G S - i oo fou-toue OOB1NO-T  OGMTWAOD  WORUONED  GGO-0KT  IOOL- 19102 L S Riarka
- he 7555 78x5 5x5 7585 7558
cirs o s R lt s ERoRD Reane wine R s R S Rews xanss

DECAL KITS(RUSSIA, OTHER COLORS)

&% WFANNE FCF400AU-L HEBEE BT

DECALKITS (RUSSIA, BLACK)
{55 NTAWNE FCF400AU-L

WARNING DECAL (ARGENTINA)

LRERT

ERERT
9GOL-191301-1
!i% wean

[===4 it f===4
Gacik 1030150001
T2e190508
NEG2ER
PERENR
1601913041 EaRaEL ot
mn $GOL=1901308-1 o
wean
S
NERENR
4GOL- 1912081 -
s
P
By VIR
GCRE-190001 00 190311

F19-2-B

REE ML

BARKE
960.- 151302
Py

nzazen
F00L- 191104 BERAED ) :??t;'m)c)
mm 60L-151306 %

o " 195223

SERmuT
GO 11008
1an
VT
s 506190311
3081500

[ T P

I RIESMPE = CFA00AU-L

WARNING DECAL

T RESMPE A CFA400AU-L

(ARGENTINA)

WARNING DECAL (BRAZIL)

F19-2-D

BEFME A CFI00AU-L

T AWM F1CFA00AU-L

@

WARNING DECAL(RUSSIA)




CONTENTS—FRAME GROUP

F19-2-E-V3 EO1-1 F19-2-G
WARNING DECAL(NA) LEFT CRANKCASE ASSY EEPS DECAL

CF400AU-L%

oy

CF400AU - LI

EPSR:TE <2
A 22
7020-191005

F19-2-1 F20-v2
WARNING DECAL(Brazil) TOOLS
EEFME A CF400AU- [ FOREIATIOON

THISVEHICLE S ANALL-TERRAIN VEHICLE ANDIS
NOTINTENDED FOR USE ONPUBLIC HIGHWAYS,
CEVEHICULE EST UNVEHICULE TOUT-TERRAINET
N'EST PAS DESTINE A ETRE UTILISE SURLES
CHEMINS PUBLICS,

k 7020-191313  US1T1
F23-A F23-B-V2 F27-A-V2
BUMPER BUMPER(ONLY FOR CANADA) FRONT CV SHAFT(ODM)
_ BRiUBwMPER | ] [ BB BUNPER ; T % & 7%/ FRONT CV SHAFT |
S LB, T
1 & "'r\ ‘ 1
Y) ft{@ H
% ©ag
; 5‘-\.\ 5 O@o(( ) ! .
’ T
| A R 0
— s‘f(‘ J QDOfﬁ
? el N 28
© OOQ g
3 « T
2w ! Ty
G
1
. @O%.,,
,!ﬁ ﬂ‘“\ w !
F27-B F28-A-V2 F28-B
FRONT CV SHAFT(SPS) REAR CV SHAFT(ODM) REAR CV SHAFT(SPS)
i 4334/ FRONT CV SHAFT [ F28 FIF5# 7%/ REAR CV SHAFT | 1 SRR REAR CV SHAFT
1 1 1
©-9 [ B 2 pi(] 2
3 DN )
..t"a 1 >("e ! s O ‘
0 B0, O% [ Do,
b e, @ G, @ G
©0u, Ve 06
4 C@O « 3 AN 4 S
= T 7 Ty
/ Py, { C J 0@0
3 0@ 4 @a e @4
2 / O%,(% / . ¥ ! (C3
1
w ! ﬂ‘ /P




CONTENTS—FRAME GROUP

F30-A-V2 EO1-1 F31-v4
DRIVETRAIN SYSTEM LEFT CRANKCASE ASSY FRONT AXLE
" ARAI DRIVETRAIN SYSTEM | 15y s 7% DRIVETRAIN SYSTEM | TN IE ‘ : —
1
© z
1 2 ! 5 %
. oO°
1
gy
/P
F32 F33-v2 F36-V2
GEAR SHIFTING REAR AXLE FUEL VAPORIZATION SYSTEM
73 RERAI GEAR SHFTING | ERREARAXLE 18 2 4] FUEL VAPORIZATION SYSTEM |
s = N.
L ~ a " 3
P o 5 " %
«.A@ " PPl ™) "
y=dW Y
i ¥ o4 | E——— T
SN — PP /IEE w kb //J
g S : —
LT U <~ Y e b W f P
O D 4
2 \ ? Lo i%?bo P £ L8 o ‘vﬂs l
‘—\' s : [ B E = j’ 4 , «".:
\ u 7 & 2 1 '
ps 2
Vi i
F38 F40-A-V2 F40-B
OWNER’S MANUAL TOWBAR(LONG, PIN SHAFT CONNECTION ) TOWBAR(SHORT, PIN SHAFT CONNECTION)
[ swmone | A/ TOVBAR
i g !
‘ R L
=0 ! >\l |
I | S |
\ i Ere ® |
el
i
w
S /
F40-C F40-D F41-v3
TOWBAR(LONG, BLOT CONNECTION) TOWBAR(SHORT, BLOT CONNECTION) AIR FILTER ASSY.
[ KETONBAR ‘ [ wwiowem | [ SREHARRLTERASSY. =
\_4,\\

" B

N (s> + ‘
é, Le | >
e ’
~ s
D | 2




CONTENTS—ENGINE GROUP

E00 E01-1 EO01-2
191Q ENGINE LEFT CRANKCASE ASSY RIGHT CRANKCASE ASSY
RHLEFT CRANKCASE ASSY. | [ GRMAE) RIGHT CRANKCASE ASSY
w, o YEE
1° (0' @i
{4 @u'm Q‘jé;’
S Sy
1 2 =
o
E01-3 E01-4 E02-1
CVT CASE ASSY. LEFT CRANKCASE COVER ASSY CYLINDER HEAD COVER ASSY
CVTEEI CVT CASE ASSY. 014 EENREELEFT CRANKCASE COVER___| [ER e |
L2,
7 .
fﬂu’i@ 3
RS
1
Vi Vi
E02-2-A-V2 £02-3-V2 £02-4
CYLINDER HEAD ASSY CYLINDER BODY ASSY. CAMSHAFT OF CYLINDER ASSY
HEABCUNOERKERDASSY | [ SiEA CYLNDER BODY ASSY. | part B oM O L
D )
Vil Vg
E03-B E04-V2 E04-V3

MAGNETO STATOR ASSY(HIGH POWER)

CRANKSHAFT&CONNECTING ROD&PISTON ASSY

CRANKSHAFT&CONNECTING ROD&PISTON ASSY

 EBEUAENAGNETOASSY. .

R RE CRANKSHAFT &

APISTONASSY, |

[ ewmwars T4




CONTENTS—ENGINE GROUP

E05-A-V3 E05-B-V3 E06-1
LUTCH & CVT ASSY.(18g WEIGHT ROLLER) CLUTCH & CVT ASSY.(16g WEIGHT ROLLER) TRANSMISSION SYSTEM (1)
| omRgomass | g/t | 061 RISAE (1 TRANSMISSON SYSTEN)

“: "‘ o

@%@%@;‘% e %ﬁ
Ty, g

o 2 w (e
£ g, T
) %4 -
5% . ey
0, 6, )@@
.« . .,, -
E06-2 E06-3 EO7
RANSMISSION SYSTEM (2) TRANSMISSION SYSTEM (3) OIL PUMP ASSY
[ 062 BEHE A/ TRANSMISSION SYSTEM?) E06-3 RIS 8 R(3)TRANSMISSION SYSTEM()| ED7 540 OL PUMP ASSY. |

@~ ; ®
)

E08
WATER PUMP ASSY

E09

E29

ENGINE GASKET KIT

E0B X4/ WATER PUMP ASSY |

STATER MOTOR

| EnERR/STRINGSSTEM |

[ S ENGINE GASKET SET |

E30
ENGINE OIL SEAL &0-RING

LA RO ENGINE OIL SEALAO-RING




FO1 8L LOCK KIT

g

FO1  #fE  LOCKKIT

Specification

Parts Number

Parts Name(EN)
LOCK KIT

Qty
1

Item No.

9GQ0-010100

1

BLANK

01

9010-013010-0MPO

KEY

02




CVTEA %I CVT AIR PIPE

> St
FOO-V2 CVTEXE  CVT AIR PIPE
Item No. Parts Number Parts Name(EN) Qty Specification
01 9GQ0-000201-10000 FRONT PART, CVT INLET PIPE 1
02 9GQ0-000205 JOINT 2, AIR INLET PIPE, CVT 1
03 9GQ0-000206 REAR AIR QUTLET PIPE, CVT 1
04 9010-020007 A-TYPE SCREW CLAMP 2 50-70
05 9010-000105 A-TYPE SCREW CLAMP 78-101 2 78-101
06 9030-000109 SCREW CLAMP, A-TYPE 2 70~90
07 9GQ0-000203 JOINT, CVT AIR INLET PIPE 2
08 30601-117010 CLAMP A17 2 A17
09 0180-110005 OIL STORAGE HOSE 2
10 9GQL-000202 AIR OUTLET PIPE, CVT 1
11 9GQ0-000204 PRE FILTER 1
12 TFQO004 SCROLL PAPER, HEAT INSULATION 1 50*0.062




B4 % MUFFLER

= ==
FO2-v3 BESUHA2Z®  MUFFLER
Item No. Parts Number Parts Name(EN) Qty Specification

01 9GQ0-021100-10000 EXHAUST PIPE ASSY 1
02 30000-060012700 7
03 30303-060900 WASHER 7 6
04 30306-060800 WASHER 6 7 6
05 9DS#-021101-6000 UPPER HEAT INSULATOR, FRONT EXHAUST PIPE 1
06 9DS #-021102-6000 LOWER HEAT INSULATOR, FRONT EXHAUST PIPE 1
07 0HU0-176000 OXYGEN SENSOR 1
07 018B-176000 OXYGEN SENSOR 1
08 8010-020001 NUT M8, MUFFLER JOINT 2 M8
09 30006-060016810 BOLT M6x16 4 M6x16
10 9CR6-020002-00001 DRAG SPRING,MUFFLER 4
11 9AWA-021003-00001 SMALL GRAPHITE RING 1
12 9GQ0-020002 RUBBER BUSHING, MUFFLER 1
13 9GQL-021200-30001 MUFFLER BODY ASSY 1
14 9GQ0-020001-00002 SUPPORT PLATE, FRONT EXHAUST PIPE 1
15 9GQ0-020010 SPRING HEAT INSULATION PLATE ASSY 1
16 9GQ0-021201-10000 HEAT INSULATOR, MUFFLER BODY 1
17 9030-000109 SCREW CLAMP, A-TYPE 1 70~90
18 9GQ0-021320 SPARK ARRESTOR 1
19 30006-080065810 BOLT M8x65 1 M8x65
20 30006-102070810 BOLT M10x1.25x70 1 M10x1.25x70
21 7020-020001 LINER, MUFFLER 1
22 9010-050500 CUSHION SLEEVE 1
23 9CR6-020020 MOUNT ASSY, MUFFLER 1
24 9010-050003 CAP, CUSHION SLEEVE 2
25 0800-022300 BUSHING, EXHAUST PIPE 1
26 30006-060012810 BOLT M6x12 2 M6x12
27 9DS #-021100-6000-20 UPPER HEAT INSULATOR 1
28 9DS#-021100-6000-21 LOWER HEAT INSULATOR 1
29 7030-021305 SCREW CLAMP, A-TYPE 6
30 9GQL-021204 UPPER HEAT INSULATOR 1
31 9GQL-021205 LOWER HEAT INSULATOR 1
32 9GQL-021201 UPPER HEAT INSULATOR, RAER EXHAUST PIPE 1
33 9GQL-021203 LOWER HEAT INSULATOR, RAER EXHAUST PIPE 1
34 9DS #-021001-6000 SEAL GASKET,GRAPHITE 1
35 9CR6-020003 WIRE WASHER 2




E3 FRAME

FO3-V4 Z%E%E FRAME
Item No. Parts Number Parts Name(EN) Qty Specification
01 9GQL-031000-A0000 FRAME ASSY 1
01 9GQL-031000-B0000 FRAME ASSY 1
02 9GQL-039100 FOOT PEDAL, LH 1
03 9GQL-039200 FOOT PEDAL, RH 1
04 30006-080020810 BOLT M8x20 26 M8x20
05 401B-000200-10000 DAMPER 4
06 30204-102810 NUT M10x1.25 4 M10x1.25
07 9CR6-001100-20000 FRONT BRACKET, ENGINE 1
08 30006-103020810 BOLT M10x20 6 M10x20
09 30006-122170810 BOLT M12x1.25x170 1 M12x1.25x170
10 30006-122180810 BOLT M12x1.25x180 2 M12x1.25x180
11 30204-122810 NUT M12x1.25 3 M12x1.25
12 30102-060012810 SCREW 4
13 9GQA-030020 BRACKET ASSY, ECU 1
14 5020-031001 RUBBER SLEEVE, FRONT LICENSE BRACKET 2
15 9GQ0-030070-10000 UPPER LINK SEAT, REAR GEAR CASE 1
16 30102-080020810 SCREW M8x20 2 M8x20
17 9GQ0-030004 BRACKET, LH INNER FENDER 1
18 9GQ0-030005 BRACKET, INNER FENDER(RH) 1
19 30102-102020810 SCREW M10x1.25x20 2 M10x1.25x20
20 9GQ0-030010-10000 FIXING BRACKET,SEAT 1
21 9GQ0-030110 LOWER BRACKET,FRONT GEAR CASE 1
22 9060-040310 PLASTIC CLIPS 2
23 30006-060012810 BOLT M6x12 1 M6x12
24 9GQL-039300 LH BRACKET, FOOT PEDAL 1
25 9GQL-039400 RH BRACKET, FOOT PEDAL 1
26 9GQ0-030080 LINKING BRACKET, AIR FILTER 1
27 9GQ0-030050-10000 UPPER BRACKET, FRONT GEAR CASE 1
28 30006-080035810 BOLT M8x35 2 M8x35
29 7020-000160 CONNECTING PARTS, ENGINE UPPER BRACKET 1
30 9GQ0-030120 SIDE SUPPORT ASSY 1
31 30204-080810 NUT M8 1 M8
32 6NQ0-190005 GLUE FILM, REAR FORK 1
33 9GQ0-030131 LOCK PLATE, WIRE 1




£ FRAME

/®

FO3-V5 ZZE  FRAME
Item No. Parts Number Parts Name(EN) Qty Specification
01 9GQL-031000-A0000 FRAME ASSY 1
01 9GQL-031000-B0000 FRAME ASSY 1
02 9GQL-039100 FOOT PEDAL, LH 1
03 9GQL-039200 FOOT PEDAL, RH 1
04 30006-080020810 BOLT M8x20 26 M8x20
05 401B-000200-10000 DAMPER 4
06 30204-102810 NUT M10x1.25 4 M10x1.25
07 9CR6-001100-20000 FRONT BRACKET, ENGINE 1
08 30006-103020810 BOLT M10x20 6 M10x20
09 30006-122170810 BOLT M12x1.25x170 1 M12x1.25x170
10 30006-122180810 BOLT M12x1.25x180 2 M12x1.25x180
11 30204-122810 NUT M12x1.25 3 M12x1.25
12 30102-060012810 SCREW 4
13 9GQA-030020 BRACKET ASSY, ECU 1
14 5020-031001 RUBBER SLEEVE, FRONT LICENSE BRACKET 2
15 9GQ0-030070-10000 UPPER LINK SEAT, REAR GEAR CASE 1
16 30102-080020810 SCREW M8x20 2 M8x20
17 9GQ0-030004 BRACKET, LH INNER FENDER 1
18 9GQ0-030005 BRACKET, INNER FENDER(RH) 1
19 30102-102020810 SCREW M10x1.25x20 2 M10x1.25x20
20 9GQ0-030010-10000 FIXING BRACKET,SEAT 1
21 9GQ0-030110 LOWER BRACKET,FRONT GEAR CASE 1
22 9060-040310 PLASTIC CLIPS 2
23 30006-060012810 BOLT M6éx12 1 M6x12
24 9GQL-039300 LH BRACKET, FOOT PEDAL 1
25 9GQL-039400 RH BRACKET, FOOT PEDAL 1
26 9GQV-030080-1400 BRACKET, AIR FILTER 1
27 9GQ0-030050-10000 UPPER BRACKET, FRONT GEAR CASE 1
28 30006-080035810 BOLT M8x35 2 M8x35
29 7020-000160 CONNECTING PARTS, ENGINE UPPER BRACKET 1
30 9GQ0-030120 SIDE SUPPORT ASSY 1
31 30204-080810 NUT M8 1 M8
32 6NQ0-190005 GLUE FILM, REAR FORK 1
33 9GQ0-030131 LOCK PLATE, WIRE 1




=k
i
el
=

-/ FRONT PLASTICS

=L VIR
FO4-1 HIZE#M4E  FRONT PLASTICS

Item No. Parts Number Parts Name(EN) Qty Specification
01 9GQ0-041011 FRONT COVER, HEADLIGHT 1
02 9GQ0-041013 GUARD, LH HEADLIGHT 1
03 9GQ0-041014 GUARD, RH HEADLIGHT 1
04 9GQ0-041021-0REOO FRONT FENDER 1 TRUE TIMBER CAMO
04 9GQ0-041021-0YDOO FRONT FENDER 1 LAVA ORANGE
04 9GQ0-041021-0BM00 FRONT FENDER 1 NEBULA BLACK
04 9GQ0-041021-0EC00 FRONT FENDER 1 NEW ROYAL BLUE
04 9GQ0-041021-0P500 FRONT FENDER 1 INJECTED PEARL BLUE
04 9GQ0-041021-0P600 FRONT FENDER 1 INJECTED PEARL BLACK
05 9GQ0-041022-0YDOO DASHBOARD GUARD 1 LAVA ORANGE
05 9GQ0-041022-0BM00 COVER,DASHBOARD 1 NEBULA BLACK
05 9GQ0-041022-0EC00 COVER,DASHBOARD 1 NEW ROYAL BLUE
05 9GQ0-041022-0REQO COVER, DASHBOARD 1 TRUE TIMBER CAMO
05 9GQ0-041022-0P500 COVER, DASHBOARD 1 INJECTED PEARL BLUE
05 9GQ0-041022-0P600 COVER, DASHBOARD 1 INJECTED PEARL BLACK
06 9GQV-041023-1000-0REQO FRONT TOP COVER 1 TRUE TIMBER CAMO
06 9GQV-041023-1000-0YDOO FRONT TOP COVER 1 LAVA ORANGE
06 9GQV-041023-1000-0BM00 FRONT TOP COVER 1 NEBULA BLACK
06 9GQV-041023-1000-0EC00 FRONT TOP COVER 1 NEW ROYAL BLUE
06 9GQV-041023-1000-0P500 FRONT TOP COVER 1 INJECTED PEARL BLUE
06 9GQV-041023-1000-0P600 FRONT TOP COVER 1 IINJECTED PEARL BLACK
07 9GQ0-041041 FRONT LOWER GUARD 1
08 8010-000005 BOLT M6x17 2 M6x17
09 7030-190001 CFMOTO LOGO 1 BIG
10 9060-040310 PLASTIC CLIPS 24
11 0180-015003 RUBBER SLEEVE 5
12 8010-000004 BOLT M6x14 6 M6x14
13 30110-480160010 SELF-TAPPING SCREW ST4.8x16 8 ST4.8x16
14 30006-060016810 BOLT M6x16 5 M6x16
15 8030-040800 NUT CLIP M6 6 M6
16 5020-040049 CLAMP ST4.8 2 ST4.8




-

L1l
Sk
5
=

4/ MIDDLE PLASTICS

FO4-2  MIDDLE PLASTICS

No. Parts Number Parts Name(EN) Qty Specification
01 9GQL-042032 FOOT PEDAL, RH 1
02 | 9GQV-042022-2000-0ECO0 RH SIDE COVER 1 NEW ROYAL BLUE
02 | 9GQV-042022-2000-0BM00 RH SIDE COVER 1 NEBULA BLACK
02 | 9GQV-042022-2000-0YDOO RH SIDE COVER 1 LAVA ORANGE
02 | 9GQV-042022-2000-0RE0O RH SIDE COVER 1 TRUE TIMBER CAMO
02 | 9GQV-042022-2000-0P500 RH SIDE COVER 1 INJECTED PEARL BLUE
02 | 9GQV-042022-2000-0P600 RH SIDE COVER 1 INJECTED PEARL BLACK
03 9GQ0-042011-0BM00 UPPER PANEL, FUEL TANK 1 NEBULA BLACK
03 9GQO0-042011-0ECO0 UPPER PANEL, FUEL TANK 1 NEW ROYAL BLUE
03 9GQO0-042011-0YDOO UPPER PANEL, FUEL TANK 1 LAVA ORANGE
03 9GQ0-042011-0RE00 UPPER PANEL, FUEL TANK 1 TRUE TIMBER CAMO
03 9GQ0-042011-0P500 UPPER PANEL, FUEL TANK 1 INJECTED PEARL BLUE
03 9GQO0-042011-0P600 UPPER PANEL, FUEL TANK 1 INJECTED PEARL BLACK
04 9GQL-042021-0EC00 SIDE COVER,LH 1 NEW ROYAL BLUE
04 9GQL-042021-0YDOO LH SIDE COVER 1 LAVA ORANGE
04 9GQL-042021-0BM00 SIDE COVER, LH 1 NEBULA BLACK
04 9GQL-042021-0RE00 LH SIDE COVER 1 TRUE TIMBER CAMO
04 9GQL-042021-0P500 SIDE COVER, LH 1 INJECTED PEARL BLUE
04 9GQL-042021-0P600 SIDE COVER, LH 1 INJECTED PEARL BLACK
05 9GQL-042031 FOOT PEDAL, LH 1
06 9GQ0-042025 COVER, LOCK 1
07 9GQO0-042023-0ECO0 DECO COVER,GEARSHIFT 1 NEW ROYAL BLUE
07 9GQ0-042023-0BM00 DECO COVER,GEARSHIFT 1 NEBULA BLACK
07 9GQO0-042023-0YDOO DECO COVER, GEARSHIFT 1 LAVA ORANGE
07 9GQO0-042023-0RE00 DECO COVER, GEARSHIFT 1 TRUE TIMBER CAMO
07 9GQO0-042023-0P500 DECO COVER, GEARSHIFT 1 INJECTED PEARL BLUE
07 9GQO0-042023-0P600 DECO COVER, GEARSHIFT 1 INJECTED PEARL BLACK
08 0180-015003 RUBBER SLEEVE 7
09 8010-000004 BOLT M6x14 16 M6x14
10 30006-060016810 BOLT M6x16 6 M6x16
11 30110-420130010 SELF-TAPPING SCREW ST4.2x13 8 ST4.2x13
12 8030-040800 NUT CLIP M6 6 M6
13 5020-040049 CLAMP ST4.8 7 ST4.8
14 9GQL-042027 HEAT INSULATOR, RH SIDE COVER 1
15 30110-480160010 SELF-TAPPING SCREW ST4.8x16 1 ST4.8x16
16 9GQL-042033 FOOTREST, LH 1
17 9GQL-042034 FOOTREST, RH 1
18 30006-060020810 BOLT M6x20 2 M6x20




J 3 B4/ REAR PLASTICS

FO4-3  REAR PLASTICS
Item No. Parts Number Parts Name(EN) Qty Specification
01 9GQ0-043022 REAR TAIL BOX 1
02 9GQV-043021-7400-0YD0OO REAR FENDER 1 LAVA ORANGE
02 9GQV-043021-7400-0REQ0 REAR FENDER 1 TRUE TIMBER CAMO
02 9GQV-043021-7400-0BM00 REAR FENDER 1 NEBULA BLACK
02 9GQV-043021-7400-0EC00 REAR FENDER 1 NEW ROYAL BLUE
02 9GQV-043021-7400-0P500 REAR FENDER 1 INJECTED PEARL BLUE
02 9GQV-043021-7400-0P600 REAR FENDER 1 INJECTED PEARL BLACK
03 30112-060012410 SCREW ASSY M6x12 1 M6x12
04 9GQ0-043026 RH REAR DECO PLATE 1
05 9GQ0-043011 PLATE, TAIL LIGHT 1
06 7020-040315 BAND, FUEL TANK FILLER COVER 1
07 9GQ0-043025 LH REAR DECO PLATE 1
08 9GQ0-043028 SMALL HEAT-INSULATED PAPER 1
09 0180-015003 RUBBER SLEEVE 4
10 8010-000004 BOLT M6x14 2 M6x14
11 30006-060016810 BOLT M6x16 4 M6x16
12 8010-000002 CLAMP ST4.2 2 ST4.2
13 5020-040049 CLAMP ST4.8 2 ST4.8
14 30204-060810 NUT M6 3 M6
15 9GQ0-043032 HEAT INSULATOR, REAR FENDER 1
15 9GQV-043032-7400 HEAT INSULATOR, REAR FENDER 1
16 30110-420130010 SELF-TAPPING SCREW ST4.2x13 5 ST4.2x13
17 8030-040800-00001 NUT CLIP M6 2 M6
18 30110-480160010 SELF-TAPPING SCREW ST4.8x16 4 ST4.8x16
19 4020-040402 SPONGE, FRONT TOP COVER 2




i ¥k BOTTOM PLASTICS

FO4-4-V4 BOTTOM PLASTICS
Item No. Parts Number Parts Name(EN) Qty Specification
01 30902-0401320 BLIND RIVET 4 4x13
02 9GQ0-044021 FRONT PANEL, ENGINE 1
03 9GQ0-044022 MIDDLE PANEL, ENGINE 1
04 9GQ0-044023-10000 REAR PANEL, ENGINE 1
05 9GQ0-044031 FRONT UPPER INNER FENDER, LH 1
06 9GQ0-044032 FRONT UPPER INNER FENDER, RH 1
07 9GQ0-044033-10000 FRONT LOWER INNER FENDER,LH 1
08 9GQ0-044034-10000 FRONT LOWER INNER FENDER,RH 1
09 8010-000004 BOLT M6x14 18 M6x14
10 9060-040310 PLASTIC CLIPS 4
11 9CR6-044051-10000 LH COVER, ENGINE 1
12 9CR6-044052 CAP, OIL FILLER 1
12 9CRV-044052-2400 CAP, OIL FILLER 1
13 9CR6-044053 DECO COVER, MANUAL START 1
14 30006-060050810 BOLT M6x50 1 M6x50
15 7020-040209 FIXING RUBBER BUSHING 2
16 9GQ0-044041 PANEL, LH FRONT SUSPENSION 1
17 9GQ0-044042 PANEL, FRONT SUSPENSION(RH) 1
18 9GQ0-044051-20000 LOWER HEAT INSULATOR,FUEL TANK 1
19 30306-040142 WASHER 4 4
20 30006-060012810 BOLT M6x12 5 M6x12
21 0010-021019-0010 BOLT M6x12 4 M6x12
22 0180-015003 RUBBER SLEEVE 3
23 30006-060016810 BOLT M6x16 2 M6x16
24 9GQL-044024 BASE PLATE (EX) 1
25 9GQL-044025-10000 TOOL BOX 1
26 9GQL-044061 HEAT INSULATION PAPER, TOOL BOX 1
27 9GQ0-040910 TIE BAND, BATTERY 1




il &4 FRONT SUSPENSION

FO5-B-V2 FRONT SUSPENSION(NA)
Item No. Parts Number Parts Name(EN) Qty Specification
01 9GQA-050801-10000 STEERING KNUCKLE, RH 1
02 9GQ0-050410 FRONT LOWER SWING ARM, RH 1
03 9010-050800-20000 LOWER BALL PIN ASSY. 2
04 9GQ0-050210 FRONT LOWER SWING ARM, LH 1
05 30006-102070810 BOLT M10x1.25x70 8 M10x1.25x70
06 9010-050003 CAP, CUSHION SLEEVE 16
07 9010-050500 CUSHION SLEEVE 8
08 30204-102810 NUT M10x1.25 14 M10x1.25
09 30006-102050810 BOLT M10x1.25x50 2 M10x1.25x50
10 30801-03405 CIRCLIPS FOR SHAFT 34 4 34
11 9GQ0-050310-10000 FRONT RH UPPER SWING ARM 1
12 9010-300002 WASHER Dia 10 2 Dia 10
13 9GQ0-050710 BEARING, HUB 2
14 30800-05505 CIRCLIP FOR HOLE 55 2 55
15 9GQA-050701-10000 STEERING KNUCKLE, LH 1
16 30903-0201610 COTTER PIN 2 2.0x16
17 30207-102810 NUT M10x1.25 2 M10x1.25
18 9010-050700-1000 TOP BALL PIN 2 CCvI
19 9GQ0-050110-10000 FRONT LH UPPER SWING ARM 1
20 9GQ0-050500 FRONT SHOCK ABSORBER 2
21 30006-102055810 BOLT M10x1.25x55 4 M10x1.25x55




Ji &%/ REAR SUSPENSION

FO6-V5  REAR SUSPENSION
Item No. Parts Number Parts Name(EN) Qty Specification
01 9GQ0-060003 SUPPORTER, SWAY BAR 4
02 9GQ0-060601-00001 COVER, SWAY BAR 2
03 30006-080016810 BOLT M8x16 4 M8x16
04 9GQ0-060610-10000 REAR SWAY BAR ASSY 1
05 9010-060700-20000 BALL PIN, LH 1 CCVI
06 9GQ0-060310 REAR UPPER SWING ARM, RH 1
07 9010-060800-20000 BALL PIN, RH 1 CCVI
08 30204-102810 NUT M10x1.25 20 M10x1.25
09 9GQ0-060210-00002 REAR LOWER SWING ARM,LH 1
10 7020-0607A0 LH REAR BEARING CARRIER ASSY, 1
11 9060-050003 SHORT BUSHING, SWING ARM 8
12 7020-0608A0 RH REAR BEARING CARRIER ASSY 1
13 3120100 GREASE ZFRK 2
14 9GQ0-050710 BEARING, HUB 2
15 30800-05505 CIRCLIP FOR HOLE 55 2 55
16 7020-060702-00001 MIDDLE SPACER, REAR BEARING CARRIER 4
17 30006-102100810 BOLT M10x1.25x100 4 M10x1.25x100
18 9GQ0-060110 REAR UPPER SWING ARM, LH 1
19 30006-102055810 BOLT M10x1.25x55 4 M10x1.25x55
20 9GQ0-060500 REAR SHOCK ABSORBER 2
21 30006-102070810 BOLT M10x1.25x70 8 M10x1.25x70
22 9010-050003 CAP, CUSHION SLEEVE 16
23 9010-050500 CUSHION SLEEVE 8
24 9GQ0-060410-00002 REAR LOWER SWING ARM,RH 1
25 9GQ0-044046 RH FENDER, REAR SUSPENSION 1
26 30006-060016810 BOLT M6x16 4 M6x16
27 3121400 GREASE NOZZLE 4 90 DEGREE
28 9GQ0-044045 LH FENDER, REAR SUSPENSION 1




HI#/ FRONT WHEEL

Vi

FO7-V2  FRONT WHEEL
Item No. Parts Number Parts Name(EN) Qty Specification
01 30703-1241 TIRE 2 24x8-12 45], EPA
01 30703-1230 FRONT TIRE, ATV 2 25x8-12, MAXXIS, OFF-ROAD
01 30703-1204 FRONT TIRE, ATV 2 25x8.0-12, INNOVA TIRE, OFF-ROAD, USA(DOT)
01 30703-1205 FRONT TIRE, ATV 2 25x8.0-12, INNOVA TIRE, OFF-ROAD, EURO(E11)
02 7020-070101-1000 DECO COVER, ALUMINUM RIM 2 WITH CF LOGO
02 9010-040028-1000 DECO COVER, STEEL RIM 2 FOR 12" STEEL WHEEL
03 30903-0403610 COTTER PIN 2 40x36
04 5HY0-110001 HEX FLANGE NUT 2
05 A000-080001 SCREW 8
06 9010-070002-A000 MOUNTING NUT, RIM 8 CHROME PLATED
06 9010-070002 MOUNTING NUT, RIM 8 ARMY GREEN
07 5190-070030-1000 VALVE, INFLATION 2
08 9030-070100-20000 FRONT RIM 2 12"@MATTE BLACK@ALUM RIM
08 9010-070100-20000 FRONT RIM 2 12 IN, DOUBLE CROSS ALUM WHEEL, SUPPLIERS: Chiping xinfa
08 9010-070100-B000 FRONT RIM 2 12", STEEL RIM, BLACK PAINT
08 9010-070100-2B200 FRONT RIM 2 12 IN, DOUBLE CROSS ALUM WHEEL, MATTE BLACK
09 9GQV-070001-1400 FRONT WHEEL BRACKET 2
10 9010-070201 BOLT, FRONT WHEEL BRACKET 8
11 7020-080001 FRONT BRAKE DISC 2
11 9010-080001-1000 FRONT BRAKE DISC 2 RUS
11 7020-080003-00001 FRONT BRAKE DISC 2




%) %%/ BRAKE SYSTEM

FO08-1-C-V3

BRAKE SYSTEM

Item No. Parts Number Parts Name(EN) Qty Specification
01 9GQ0-081000-50000 HYDRAULIC BRAKE ASSY 1
02 30110-480160010 SELF-TAPPING SCREW ST4.8x16 2 ST4.8x16
03 9GQ0-080110 FLUID RESERVOIR 1
04 9010-080405 CLAMP 4
05 9GQ0-080101 FLUID RESERVOIR HOSE 1 1
06 9GQ0-080102 FLUID RESERVOIR HOSE 2 1
07 30006-080025810 BOLT 2 M8x25
08 9CRB-081010-00001 MASTER CYLINDER 1
09 30801-01405 CIRCLIPS FOR SHAFT14 1 14
10 30304-140430 WASHER 1 14
11 9GQ0-080202 RETURN SPRING, BRAKE PEDAL 1
12 9GQ0-080210-10000 PEDAL, BRAKE 1
13 9GQA-080150-10000 FRONT BRAKE FLUID HOSE 1
14 9GQS-081010-10000 REAR BRAKE FLUID HOSE 1
15 7020-081004 BANJO BOLT 4
16 901B-080102 WASHER 11 80
17 9AY0-081200 MASTER CYLINDER ASSY, RH HAND BRAKE 1
18 9AY0-081010 BRAKE FLUID HOSE, LH HAND BRAKE 1
19 7020-100001 BOLT M8x22 4 M8x22
20 7020-080002 REAR BRAKE DISC 1 FOUR HOLES INSTEAD OF SIX HOLES OF INSTALLATION STRUCTURE
21 9GQA-080110-10000 LH FRONT BRAKE FLUID HOSE 1
22 9CR3-081100-10000 FRONT BRAKE CALIPER ASSY, LH 1
23 9CR3-0813A0 REAR BRAKE PAD ASSY 1
24 9GQS-081100-10000 REAR BRAKE CALIPER ASSY 1
25 30300-100112 WASHER 2
26 30102-102020810 SCREW M10x1.25x20 2 M10x1.25x20
27 30006-060016810 BOLT M6x16 2 M6x16
28 7020-080010 HYDRAULIC INDUCTION SWITCH 1 ORDINARY
29 9GQA-080120-10000 RH FRONT BRAKE FLUID HOSE 1
30 30006-060045810 BOLT M6x45 2 M6x45
31 7020-081070 HYDRAULIC DISTRIBUTION VALVE 1
32 7020-0810B0 FRONT BRAKE PAD ASSY 2
33 9CR3-081200-10000 FRONT BRAKE CALIPER ASSY, RH 1
34 30006-102020810 BOLT M10x1.25x20 4 M10x1.25x20
35 9AY0-080005 PRESS CAP, HAND BRAKE MASTER CYLINDER 1
2

30006-060022810

BOLT M6x22

M6x22




F08-2 5% %/ PARKING SYSTEM

FO8-2  PARKING SYSTEM
Item No. Parts Number Parts Name(EN) Qty Specification

01 9CR6-080200-10000 PARKING LEVER, REAR BRAKE 1

02 9GQL-080300 PARKING CABLE, REAR BRAKE 1

03 9GQ0-080200 PARKING BRAKE 1

04 30204-102810 NUT M10x1.25 2 M10x1.25
05 7000-082107 MAIN SLIDING SHAFT 2

06 7000-0821A0 BRAKE PAD ASSY 1

07 7000-082108 RUBBER SLEEVE, UPPER SLIDING SHAFT 2

08 30802-00605 CIRCLIP 6 2 6

09 7000-082103 RETURN SPRING 1




Ji i/ HANDLEBAR

2 38
B
F10-1-A-V2  HANDLEBAR( 4WD)
Item No. Parts Number Parts Name(EN) Qty Specification
01 9CR6-101100-10000 HANDLEBAR ASSY 1
02 9GQO0-105000 THROTTLE CABLE 1
03 9GQO0-160700-00002 HANDLEBAR SWITCH ASSY, RH 1
03 9GQO0-160700-10002 HANDLEBAR SWITCH ASSY, RH 1 NA
04 8060-100001 LH HAND GRIP 2
05 9010-020187 GASKET, MUFFLER 2
06 30121-080020870 SCREW M8x20 2
07 9CR6-190001 CFMOTO LOGO 1 SMALL
08 9AY0-200200 REAR VIEW MIRROR ASSY, LH 1
09 9CR6-101001 TOP COVER, HANDLEBAR 1
10 9CR6-080400 MOUNTING SEAT, REAR VIEW MIRROR 1
11 9CR6-160600 HANDLEBAR SWITCH, LH 1 DAY RUNNING LIGHT
11 905B-160600-20001 HANDLEBAR SWITCH, LH 1
11 9DR7-160600-00001 HANDLEBAR SWITCH ASSY, LH 1
12 9AY0-200300 REAR VIEW MIRROR ASSY, RH 1




F10-2-A B Z4ISTEERING SYSTEM

ig

F10-2-A  TEERING SYSTEM

Item No. Parts Number Parts Name(EN) Qty Specification
01 30006-080055810 BOLT M8x55 4 M8x55
02 9010-030006 ALUM. COVER, HANDLEBAR 4
03 30502-032800N O-RING 2 32x1.8
04 30003-080075810 BOLT M8x75 2 M8x75
05 9GQO0-102100 STEERING STEM ASSY 1
06 7020-100001 BOLT M8x22 2 M8x22
07 7020-100301-10000 SEAT, STEERING SHAFT 1
08 30204-080810 NUT M8 2 M8
09 30903-0201610 COTTER PIN 4 2.0x16
10 9010-100002 1-TYPE NUT 4 M10x1.25
11 30306-100112 WASHER 2 10
12 9GQ0-100530-10000 STEERING ROD 2 SOMIC
12 9GQ0-100530 STEERING ROD 2 CCVI
13 7020-1006A0 BUSHING, STEERING SHAFT 1
14 7020-100603 LOCKING PIECE 1
15 7020-100610-10000 LINKING PLATE ASSY 1
16 7020-100604-00001 BUSHING 2
17 7020-100601-00001 OUTER BUSHING, STEERING SHAFT SPHERICAL 2
18 7020-100602 INNER BUSHING, STEERING SHAFT SPHERICAL 2
19 7020-100600 BEARING, OUTER SPHERICAL 1 205




$ /1 RZ(EPS)/ STEERING SYSTEM(EPS )

/F

14

F10-2-B-V3  STEERING SYSTEM( EPS)

Item No. Parts Number Parts Name(EN) Qty Specification
01 30006-080060810 BOLT M8x60 4 M8x60
02 9010-030006 ALUM. COVER, HANDLEBAR 4
03 30502-032800N O-RING 2 32x1.8
04 7020-100601-00001 OUTER BUSHING, STEERING SHAFT SPHERICAL 2
05 7020-100602 INNER BUSHING, STEERING SHAFT SPHERICAL 2
06 9GQ0-100320-10000 STEERING SHAFT, EPS 1
07 7020-100604-00001 BUSHING 2
08 7020-100610-10000 LINKING PLATE ASSY 1
09 7020-100603 LOCKING PIECE 1
10 30003-080075810 BOLT M8x75 2 M8x75
11 7020-1006A0 BUSHING, STEERING SHAFT 1
12 30204-122810 NUT M12x1.25 1 M12x1.25
13 30303-080110 WASHER 2 8
14 9GQO-106000-20000 STEERING SYSTEM,EPS 1
15 9CR6-103300-30000 1
16 9GQ0-030040-10000 EPS MOUNTING PLATE ASSY 1
17 30006-080020810 BOLT M8x20 4 M8x20
18 30006-103020810 BOLT M10x20 4 M10x20
19 9CR6-102003 BOLT M8x35 2 M8x35
20 9GQ0-100302-20000 EPS STEERING ARM 1
21 30903-0201610 COTTER PIN 5 2.0x16
22 9010-100002 1-TYPE NUT 4 M10x1.25
23 30306-100112 WASHER 2 10
24 9GQ0-100530-10000 STEERING ROD 2 SOMIC
24 9GQO0-100530 STEERING ROD 2 CCVvI
25 9CR6-150810-10000 EPS CONTROLLER ASSY 1
26 30006-060030810 BOLT M6x30 3 M6x30
27 9CR6-103003 SPLINE SLEEVE 1
28 30306-120112 WASHER 1 12
29 9CR6-103301 RUBBER DAMPER 1
30 30504-065800N O-RING 1




FH5 2/ HAND GUARD

1

34567809
L]

10 116 17

14
F10-3-V3 HAND GUARD
Item No. Parts Number Parts Name(EN) Qty Specification

01 A010-120003 BOLT M6x16 4 M6x16
02 A000-080001 SCREW 2
03 9CR6-101221-10000 HAND GUARD, RH 1
04 9CR6-101202-10000 SEAT, BRACKET 2
05 9CR6-101222-10000 HANDGUARD LEVER, RH 1
06 A000-040703 INNER HEX SCREW 2 M6x20
07 30102-060022810 SCREW M6x22 4 M6x22
08 9CR6-101203-10000 CONNECTOR, BRACKET 2
09 30224-060800 NUT 4
10 9CR6-101204-10000 PRESS COVER, BRACKET 2
11 30206-060570 NUT 4
12 9CR6-101211-10000 HAND GUARD, LH 1
13 9CR6-101210-20000 LH HAND GUARD ASSY 1
14 9CR6-101220-20000 RH HAND GUARD ASSY 1
15 9CR6-101212-20000 HANDGUARD LEVER, LH 1
16 30305-060112 WASHER 2 6
17 30305-080112 WASHER 2 8




o

%/ REAR WHEEL

F11-V2 REAR WHEEL
Item No. Parts Number Parts Name(EN) Qty Specification
01 30703-1242 TIRE 2 24x10-12 52], EPA
01 30703-1213 REAR TIRE, ATV 2 25x10.0-12, INNOVA TIRE, OFF-ROAD, USA(DOT)
01 30703-1214 REAR TIRE, ATV 2 25x10.0-12, INNOVA TIRE, OFF-ROAD, EURO(E11)
01 30703-1231 REAR TIRE, ATV 2 25x10-12, MAXXIS, OFF-ROAD
02 7020-070101-1000 DECO COVER, ALUMINUM RIM 2 WITH CF LOGO
02 9010-040028-1000 DECO COVER, STEEL RIM 2 FOR 12" STEEL WHEEL
03 30903-0403610 COTTER PIN 2 40x36
04 5HY0-110001 HEX FLANGE NUT 2
05 9010-070201 BOLT, FRONT WHEEL BRACKET 8
06 9010-070002-A000 MOUNTING NUT, RIM 8 CHROME PLATED
06 9010-070002 MOUNTING NUT, RIM 8 ARMY GREEN
07 5190-070030-1000 VALVE, INFLATION 2
08 9030-110100-20000 REAR RIM 2 CHIPING; MATTE BLACK; 12"
08 9010-110100-20000 REAR RIM 2 12 IN, ALUM. RIM, SUPPLIERS :Chiping xinfa
08 9010-110100-2B200 REAR RIM 2 12 IN, ALUM RIM, MATTE BLACK, ONLY FOR GOES, SUPPLIERS: Chiping xinfa
08 7020-110100-1B000 REAR RIM 2 12 IN, STEEL RIM, BLACK
09 9010-110001-1000 MOUNTING BRACKET, REAR WHEEL 2 EXTENDED SPLINE




Y%/ FUEL TANK

F12-V2  FUEL TANK
Item No. Parts Number Parts Name(EN) Qty Specification
01 9GQ0-120100-30000 FUEL TANK, PLASTIC 1
02 9010-120007 REAR CUSHION SLEEVE, FUEL TANK 2
03 9010-120310 RUBBER LINER, FUEL TANK 4
04 30006-060030810 BOLT M6x30 4 M6x30
05 9010-120006 FRONT RUBBER SLEEVE, FUEL TANK 2
06 901F-150900-10000 FUEL PUMP 1
07 30006-050014810 BOLT M5x14 6 M5x14
08 9GQ0-170200 FUEL LEVEL SENSOR 1
09 30006-060010810 BOLT M6x10 4 GB5789 M6x10 TRIVALENT CHROMIUM 8.8
10 9CR6-120300 CAP, FUEL TANK 1
11 9GQ0-120300 FUEL PAN 1
12 6KJ0-120330-10000 QUICK JOINT 1
13 6070-120400 CLAMP Dia 14.5A 2 Dial4.5
14 7020-120230-1000 HIGH-PRESSURE FUEL HOSE ASSY 3 1
15 6090-120221 RUBBER SLEEVE, FUEL FILTER, EFI 1
16 805A-120004 FUEL FILTER, EFI 1
17 9GQO0-120010 HEAT INSULATOR, FUEL TANK 1
18 30601-113010 CLAMP A13 1 A13
19 9CR6-120001 BREATHER HOSE, FUEL TANK 1
20 9GQ#-120230-1000 HIGH-PRESSURE FUEL HOSE ASSY 3 1
21 7020-120006 CLAMP Dia 16.6 2
22 9GQ0-044011-20000 LOWER PANEL, FUEL TANK 1




F13 BEEYSEAT

/P

F13  EE#  SEAT

Item No. Parts Number Parts Name(EN) ty Specification
01 9GQL-130000 SEAT ASSY 1
02 8030-130211 CUSHION RUBBER WAHSER 6
03 9010-130110 HOOK, FRONT SEAT 1
04 30204-060810 NUT M6 2 M6




F14-A %%/ RACK

F14-A  RACK (PLASTIC)
Item No. Parts Number Parts Name(EN) Qty Specification
01 30006-080016810 BOLT M8x16 14 M8x16
02 9GQO-140100-20000 FRONT RACK ASSY 1
03 8030-040020 SCREW, SPEAKER COVER 12
04 9CR6-140001 COVER, RACK 2
05 9GQO0-140220-10000 CPNNECTING BRACKET 1
06 9GQO-140200-20000 REAR RACK ASSY 1
07 9CR6-140300 BACKREST ASSY 1
08 9CR6-140400 ARMREST ASSY 1
09 30006-080020810 BOLT M8x20 4 M8x20
10 9CR6-044061 DECO CAP, BACKREST 1
11 9CR6-044062 SLEEVE, ARMREST 2
12 30006-060016810 BOLT M6x16 2 M6x16
13 30202-050110 NUT M5 2 M5
14 9GQ0-030001 BRACKET, REAR REFLECTOR 2
15 5190-160230 REAR REFLECTOR 2 RECTANGLE, RED
16 30006-060012810 BOLT M6x12 2 M6x12




F14-B-V2  RACK (STEEL)
Item No. Parts Number Parts Name(EN) Qty Specification
01 5HYV-160920-2501-M1 FRONT SIDE REFLECTOR 4
02 9050-160501 LH BRACKET, SIDE REFLECTOR 2
03 30006-050012810 BOLT M5x12 8 M5x12
04 30202-050110 NUT M5 6 M5
05 9CR6-141300-10000 BACKREST ASSY 1
06 30006-080016810 BOLT M8x16 10 M8x16
07 9GQ0-141000 FRONT RACK ASSY 1
08 9CR6-141001 SLEEVE, BACKREST 2
09 9050-160502 RH BRACKET, SIDE REFLECTOR 2
10 9GQL-142000-30000 REAR RACK 1
11 4020-140600-10000 ARMREST, LH 1
12 30102-080035810 SCREW M8x35 4 M8x35
13 9010-040808-10000 BUSHING 4
14 4020-140700-10000 ARMREST, RH 1
15 9GQ0-030001 BRACKET, REAR REFLECTOR 2
16 30006-060012810 BOLT M6x12 2 M6x12
17 5190-160230 REAR REFLECTOR 2 RECTANGLE, RED
18 30006-060016810 BOLT M6x16 2 M6x16




R RACK

F14-C

RACK (STEEL,CANADA)

Item No. Parts Number Parts Name(EN) Qty Specification

01 9GQV-160930-1401-M1 REAR SIDE REFLECTOR 2

02 9GQ0-143101 BRACKET, LH REAR REFLECTOR 1

03 30006-050012810 BOLT M5x12 4 M5x12
04 30202-060110 NUT M6 2 M6
05 9GQO0-141000 FRONT RACK ASSY 1

06 30006-080016810 BOLT M8x16 10 M8x16
07 9GQO0-143201 BRACKET, RH REAR REFLECTOR 1

08 9GQL-142000-30000 REAR RACK 1

09 30006-060012810 BOLT M6x12 2 M6x12
10 9GQO0-030001 BRACKET, REAR REFLECTOR 2

11 9GQV-160910-2401-M1 REAR REFLECTOR 2

12 30202-050110 NUT M5 2 M5
13 9010-040808-10000 BUSHING 4

14 4020-140700-10000 ARMREST, RH 1

15 9CR6-141300-10000 BACKREST ASSY 1

16 9CR6-141001 SLEEVE, BACKREST 2

17 4020-140600-10000 ARMREST, LH 1

18 30102-080035810 SCREW M8x35 4 M8x35
19 30006-060016810 BOLT M6x16 2 M6x16




4 441/ ELECTRIC SYSTEM

F15-1-A-V3  ELECTRIC SYSTEM
Item No. Parts Number Parts Name(EN) Qty Specification
01 9GQO0-150500-10000 OUTPUT SEAT,POWER 1
02 9CR7-150100-30001 MAIN CABLE 1
02 9CR7-150100-40000 MAIN CABLE 1
03 31023004 BATTERY 1 DYNAVOLT,12V30Ah
04 905B-150103 PLUG, PDA 2
05 9GQO-150600-10000 OUTPUT SEAT, USB 1
06 806A-151303 FUSE 4 15A
07 806A-151302 FUSE 10A 1 10A
08 8080-151301 FUSE 5A 1 5A
09 9GQL-150230-10000 NEGATIVE WIRE,BATTERY 1
10 8010-150003 TIE BAND 12 5x250
11 30601-118010 CLAMP A18 4
12 9010-151020 ADAPTOR SEAT, TRAILER POWER 1
13 30006-060030810 BOLT M6x30 2 M6x30
14 9010-150004 TIE BAND 6
15 6090-150500 DIODE, STARTER 2
16 30105-050030410 SCREW M5x30 3 M5x30
17 7020-150800 POWER SOCKET, TRAILER 1 ORDINARY
17 9010-151010-1000 POWER SOCKET, TRAILER 1 LOF
18 01AA-177000 REGULATOR 1 330W
18 0800-177000-10000 REGULATOR 1 HIGH POWER, CHINESE
19 9GQL-150210-10000 POSITIVE WIRE,BATTERY 1
20 7020-150111 CHIP-TYPE FUSE 30A 1 30A
21 9CR6-150310 STARTER RELAY 1
22 9GQ0-150220 CABLE, STARTING MOTOR 1
23 9GQA-030010-20000 BRACKET, STEPPER MOTOR 1
24 0GQO-175000 STEPPER MOTOR 1
25 0GQO-174000-90000 ECU ASSY 1
25 9GQ#-001000-1500 ECU ASSY 1
26 30006-060016810 BOLT M6x16 4 M6x16
27 8010-151000 FLASHER 1
28 8010-150002 CUSHION WASHER, FLASHER 1
29 9GQO0-150120 ADAPTOR CABLE, FOG LIGHT 1 LINK CABLE, FOG LIGHT
30 9GQA-001001 INLET PIPE, STEPPER MOTOR SEAT 1
31 OGRB-178000 HIGH-TENSION CABLE 1
32 018B-178000 IGNITION COIL 1
33 30006-060025810 BOLT M6x25 2 M6x25
34 5020-150700 ELECTRIC HORN 1
35 7020-040411 RELAY BOX 1
36 7020-040412-10000 COVER,RELAY BOX 1
37 7020-040414 RUBBER WASHER, RELAY BOX COVER 1
38 9010-150350 AUXILIARY RELAY 9
39 0000-000014 TIE BAND 9
40 9GQA-001002 EXHAUST PIPE, STEPPER MOTOR SEAT 1
41 0180-015003 RUBBER SLEEVE 2




4 241/ ELECTRIC SYSTEM

F15-1-B  ELECTRIC SYSTEM(FOR BRAZIL ONLY)
Item No. Parts Number Parts Name(EN) Qty Specification
01 9GQ0-150500-10000 OUTPUT SEAT,POWER 1
02 9CR7-150100-20001 MAIN CABLE 1
02 9CR7-150100-20002 MAIN CABLE 1
03 31023004 BATTERY 1 DYNAVOLT,12V30Ah
04 905B-150103 PLUG, PDA 2
05 9GQ0-150600-10000 OUTPUT SEAT, USB 1
06 806A-151303 FUSE 4 15A
07 806A-151302 FUSE 10A 1 10A
08 8080-151301 FUSE 5A 1 5A
09 9GQL-150230-10000 NEGATIVE WIRE,BATTERY 1
10 8010-150003 TIE BAND 12 5x250
11 30601-118010 CLAMP A18 4
12 9010-151020 ADAPTOR SEAT, TRAILER POWER 1
13 30006-060030810 BOLT M6x30 2 M6x30
14 9010-150004 TIE BAND 6
15 6090-150500 DIODE, STARTER 2
16 30105-050030410 SCREW M5x30 3 M5x30
17 7020-150800 POWER SOCKET, TRAILER 1 ORDINARY
17 9010-151010-1000 POWER SOCKET, TRAILER 1 LOF
18 01AA-177000 REGULATOR 1 330W
18 0800-177000-10000 REGULATOR 1 HIGH POWER, CHINESE
19 9GQL-150210-10000 POSITIVE WIRE,BATTERY 1
20 7020-150111 CHIP-TYPE FUSE 30A 1 30A
21 9CR6-150310 STARTER RELAY 1
22 9GQO0-150220 CABLE, STARTING MOTOR 1
23 9GQA-030010-20000 BRACKET, STEPPER MOTOR 1
24 0GQ0-175000 STEPPER MOTOR 1
25 0GQ0-174000-A0000 ECU ASSY 1
26 30006-060016810 BOLT M6x16 4 M6x16
27 8010-151000 FLASHER 1
28 8010-150002 CUSHION WASHER, FLASHER 1
29 9GQO0-150120 ADAPTOR CABLE, FOG LIGHT 1 LINK CABLE, FOG LIGHT
30 9GQA-001001 INLET PIPE, STEPPER MOTOR SEAT 1
31 OGRB-178000 HIGH-TENSION CABLE 1
32 018B-178000 IGNITION COIL 1
33 30006-060022810 BOLT M6x22 2 M6x22
34 5020-150700 ELECTRIC HORN 1
35 7020-040411 RELAY BOX 1
36 7020-040412-10000 COVER,RELAY BOX 1
37 7020-040414 RUBBER WASHER, RELAY BOX COVER 1
38 9010-150350 AUXILIARY RELAY 9
39 0000-000014 TIE BAND 9
40 9GQA-001002 EXHAUST PIPE, STEPPER MOTOR SEAT 1
41 0180-015003 RUBBER SLEEVE 2




B TOWING WINCH

-
|

o By |

F15-2-A-V2  TOWING WINCH(LIANDA)

Item No. Parts Number Parts Name(EN) Qty Specification
01 9GQL-150700-10001 WINCH ASSY. 1 2500Lbs
02 9010-150720-4000 CONTROL RELAY 1 LIANDA
03 7020-150710 SWITCH, WINCH 1
04 9030-150730 CABLE PULLEY 1
05 9GQL-150730-00001 WINCH CABLE 1
06 30004-100025810 BOLT M10x25 2 M10x25
07 30006-080020810 BOLT M8x20 4 M8x20
08 9GQ0-030090 INSTALLING BRACKET, WINCH 1
09 30006-060012810 BOLT M6x12 2 M6x12
10 9GQ0-030020 BRACKET, WINCH RELAY 1
11 30006-060025810 BOLT M6x25 4 M6x25
12 9CR6-101002 DECO COVER, WINCH SWITCH 1
13 6KM#-040702-8000 INNER HEX SCREW M6x12 1




55 TOWING WINCH

F15-2-B TOWING WINCH(NOVA)

Item No. Parts Number Parts Name(EN) Qty Specification
01 9GQL-150700-10001 WINCH ASSY. 1 2500Lbs
02 9010-150720-80000 CONTROL RELAY 1
03 7020-150710-30000 WINCH CONTROL SWITCH 1
04 9030-150730-20000 CABLE PULLEY 1
05 9GQL-150730-10001 WINCH CABLE 1
06 30004-100025810 BOLT M10x25 2 M10x25
07 30006-080020810 BOLT M8x20 4 M8x20
08 9GQ0-030090 INSTALLING BRACKET, WINCH 1
09 30006-060012810 BOLT M6x12 2 M6x12
10 9GQ0-030020 BRACKET, WINCH RELAY 1
11 30006-060025810 BOLT M6x25 4 M6x25
12 9CR6-101002 DECO COVER, WINCH SWITCH 1
13 A000-040702 INNER HEX SCREW M6x12 1 M6x12




W5l 24/ FUEL INJECTION SYSTEM

F15-3-V2  FUEL INJECTION SYSTEM
Item No. Parts Number Parts Name(EN) Qty Specification
01 0GQO-172000-10000 FUEL RAIL ASSY 1
01 0GQ#-172000-1100 FUEL PIPE ASSY 1
02 0GQO0-173000 THROTTLE BODY 1 LIMITED POWER
02 0GQO-173000-10000 THROTTLE BODY 1 FULL POWER
03 0110-090008-0030 BOLT M6x14 1 M6x14




Fi5-4 #F &% (LOF) | ELECTRIC SYSTEM (LOF)

F15-4  ELECTRIC SYSTEM (LOF)

Item No. Parts Number Parts Name(EN) Qty Specification
01 9010-030013 BRACKET, FLASHER MODULE 1
02 9030-160810 SWITCH ASSY, FOG LIGHT 1
03 4020-160603 INDICATOR 1
04 7030-160001 BRACKET, FUSE BOX 1
05 7030-160602 CONTROL UNIT, TRAILER TURN LIGHT 1




fTE/ LIGHTS

F16-A  LIGHTS

Item No. Parts Number Parts Name(EN) Qty Specification
01 9GQO0-160200-00001 RH HEADLIGHT ASSY 1
02 9GQ0-160120 BULB 2
03 3112003 BULB 2 HS1 12V 35/35 Px43t
04 30110-480130010 SELF-TAPPING SCREW ST4.8x13 2 ST4.8x13
05 30110-420160010 SELF-TAPPING SCREW ST4.2x16 22 ST4.2x16
06 3112015 BULB 2 R10W 12V 10W BA15s(BA15d)
07 9GQ0-160420 REAR TURN LIGHT, RH 1
08 30202-060110 NUT M6 2 M6
09 3112004 BULB 1 12V P21/5W 21/5W BAY15d
10 9GQ0-160310 TAIL LIGHT 1
11 9GQ0-043023 REAR TURN LIGHT COVER, LH 1
12 9020-160410 LICENSE LIGHT 1
13 3112017 BULB 1 W5W 12V 5W W2,1x9.5d
14 30105-050012410 SCREW M5x12 1 M5x12
15 9GQ0-160410 REAR TURN LIGHT, LH 1
16 9GQ0-160100-00001 LH HEADLIGHT ASSY 1
17 7030-160412 RH BREATHER HOSE, HEADLIGHT 1
18 7030-160411 LH BREATHER HOSE, HEADLIGHT 1
19 9GQ0-160050 BRACKET ASSY, REAR LICENSE LIGHT 1
20 9GQ0-043024 REAR TURN LIGHT COVER, RH 1
21 30601-112010 CLAMP A12 2 A12
22 0180-014010 WIRE CLAMP 2




ITE/ LIGHTS

F16-B

LIGHTS (USA)

Item No. Parts Number Parts Name(EN) Oty Specification
01 9GQ0-160200-10001 RH HEADLIGHT ASSY 1
02 9GQ0-043024 REAR TURN LIGHT COVER, RH 1
03 3112003 BULB 2 HS1 12V 35/35 Px43t
04 30110-480130010 SELF-TAPPING SCREW ST4.8x13 2 ST4.8x13
05 30110-420160010 SELF-TAPPING SCREW ST4.2x16 22 ST4.2x16
06 3112015 BULB 2 R10W 12V 10W BA15s(BA15d)
07 9GQO0-160420 REAR TURN LIGHT, RH 1
08 30202-060110 NUT M6 2 M6
09 3112004 BULB 1 12V P21/5W 21/5W BAY15d
10 9GQ0-160310 TAIL LIGHT 1
11 9GQ0-043023 REAR TURN LIGHT COVER, LH 1
12 9020-160410 LICENSE LIGHT 1
13 3112017 BULB 1 W5W 12V 5W W2.1x9.5d
14 30105-050012410 SCREW M5x12 1 M5x12
15 9GQ0-160410 REAR TURN LIGHT, LH 1
16 9GQ0-160100-10001 LH HEADLIGHT ASSY 1
17 7030-160412 RH BREATHER HOSE, HEADLIGHT 1
18 7030-160411 LH BREATHER HOSE, HEADLIGHT 1
19 9GQ0-160050 BRACKET ASSY, REAR LICENSE LIGHT 1
20 30601-112010 CLAMP A12 2 A12
21 0180-014010 WIRE CLAMP 2




YTE/ LIGHTS

F16-C

LIGHTS (USA, WITHOUT TURN LIGHT)

Item No. Parts Number Parts Name(EN) Oty Specification
01 9GQ0-160200-10001 RH HEADLIGHT ASSY 1
02 9GQ0-043031 DECO COVER, RH TURN LIGHT 1
03 3112003 BULB 2 HS1 12V 35/35 Px43t
04 30110-480130010 SELF-TAPPING SCREW ST4.8x13 2 ST4.8x13
05 30110-420160010 SELF-TAPPING SCREW ST4.2x16 6 ST4.2x16
06 9GQ0-043029 DECO COVER, LH TURN LIGHT 1
07 9GQ0-160050 BRACKET ASSY, REAR LICENSE LIGHT 1
08 30202-060110 NUT M6 2 M6
09 3112004 BULB 1 12V P21/5W 21/5W BAY15d
10 9GQ0-160310 TAIL LIGHT 1
11 7030-160411 LH BREATHER HOSE, HEADLIGHT 1
12 9020-160410 LICENSE LIGHT 1
13 3112017 BULB 1 W5W 12V 5W W2.1x9.5d
14 30105-050012410 SCREW M5x12 1 M5x12
15 7030-160412 RH BREATHER HOSE, HEADLIGHT 1
16 9GQ0-160100-10001 LH HEADLIGHT ASSY 1
17 30601-112010 CLAMP A12 2 A12
18 0180-014010 WIRE CLAMP 2




F17 {G&/DASHBOARD

F17 DASHBOARD
Item No. Parts Number Parts Name(EN) Qty Specification
01 9GQ0-170110-00002 LCD DASHBOARD 1
02 30202-060110 NUT M6 2 M6




WH A%/ COOLING SYSTEM

Vi

F18-V3  COOLING SYSTEM
Item No. Parts Number Parts Name(EN) Qty Specification

01 9GQA-180100 RADIATOR ASSY 1

02 30006-060025810 BOLT M6x25 2 M6x25
03 5020-031002 RUBBER SLEEVE LINER, FRONT LICENSE BRACKET 2

04 9010-030047 RUBBER CUSHION WASHER 2

05 9010-180010 STEEL SLEEVE, RADIATIOR 1

06 9010-180004 RUBBER SLEEVE, RADIATOR 1

07 9010-180300 CAP, WATER FILLER 1

08 0110-023009 JACKET, WATER HOSE 1

09 30006-060012810 BOLT M6x12 2 M6x12
10 A000-180006 CLAMP B30 2 B30
11 9GQ0-180006 WATER OUTLET HOSE, RADIATOR 1

12 7000-180007 STEEL BAND CLAMP 34 2 WHITE
12 7000-180007-00001 STEEL BAND CLAMP 34 2

13 9GQ0-180007 CLIP, WATER HOSE 2

14 30006-060016810 BOLT M6x16 7 M6x16
15 9GQ0-180001 WATER INLET PIPE, ENGINE 1

16 9GQ0-180005 WATER INLET PIPE, ENGINE 1

17 9010-180007 CLAMP, WATER HOSE 2

18 9GQ0-180011 WATER INLET PIPE, RADIATOR 1

19 9AWA-180020 CLIP,WATER HOSE 1

20 9060-180903 GASKET, RESERVOIR 1

21 30601-112010 CLAMP A12 3 Al2
22 9GQ0-180009 WATER HOSE, RESERVOIR TANK 1

23 9GQ0-180008 OVERFLOW HOSE, RADIATOR 1

24 8030-180302 JOINT 1

25 30601-113010 CLAMP A13 1 A13
26 8010-180028 HOSE, RESERVOIR TANK 1

27 8010-180023 CAP, RESERVOIR TANK 1

28 9030-180071 ADAPTOR, CLIP 4

29 9GQ0-180900 RESERVOIR TANK ASSY 1

30 9010-180200-3000 FAN&MOTOR 1




MERTE R, CF400AU-L £#M20205 MMM (BREE)

9GQL-190030 HIERI3M 2008

- Black I:l PANMTONE Cool Gray 5C |:| PANTOME Coel Gray 7C
PANTONE 174C -

PANTONE 181C

PANTONE 1815C

HiE LA sTEx2
9GQ0-190901
285X52

VA
/g

P AL

AT BME AT BT

9GQL-190901 9GQL-180902

485x150 473X155
EPSRGTEX 2

/7S  96a0-190904

85xX24

CFMOTORGFEX 2

CFMOTO  scoo-190e0s

172X23

4x4MhEX2

S Y1 9GQ0-190906

82X24

F19-1-A  DECAL KITS(NA&2022,CRYSTAL ORANGE)

Item No. Parts Number Parts Name(EN) Qty Specification
01 9GQL-190030 DECAL ASSY. 1
02 9GQ0-190901 UPPER DECAL , FUEL TANK 2
03 9GQL-190901 LH LOWER DECAL, FUEL TANK 1
04 9GQL-190902 RH LOWER DECAL, FUEL TANK 1
05 9GQO0-190904 EPS DECAL 2
06 9GQ0-190905 CFMOTO STICKER 2
07 9GQ0-190906 4x4 DECAL 2




MERGTE B AL
9GQL-190030-1

- PANTONE 296C - PANTONE 2955C

GF400AU

I:l PANTONE Cool Gray 5C I:l PANTONE Cool Gray 7C

- PANTONE 301C

i LBTEx2
9GQ0-190901
285x52

v

\___}

/

-L EM2020% M MEMTE (EXEZE)

AVA

“NAVNAN

H{EFE3M 2008E#

]

A

EMiE T HBME ERBTHME
9GQL-190901-1 9GQL-190902-1
485x150 473%155
EPSREFEX 2
)74 960-190904
85x24
CFMOTORGFEX 2
CFEFMOTO ocao-1s0s0s
172X 23
/ ’ AxARETEX 2
9GQ0-1909086
IX! 82X24
F19-1-B  DECALKITS(NA&2022,ROYAL BLUE)
Item No. Parts Number Parts Name(EN) Qty Specification
01 9GQL-190030-10000 DECAL ASSY. 1
02 9GQ0-190901 UPPER DECAL , FUEL TANK 2
03 9GQL-190901-10000 LOWER DECAL , FUEL TANK(LH) 1
04 9GQL-190902-10000 LOWER DECAL , FUEL TANK(RH) 1
05 9GQ0-190904 EPS DECAL 2
06 9GQ0-190905 CFMOTO STICKER 2
07 9GQ0-190906 4x4 DECAL 2




THERIE B A
9GQAL-190030-2

CF400AU-L EM2020:x MM (ERXREE)

H{#ERE3M 2008E#

- PANTONE 2229C I:l PANTOMNE Cool Gray 7C

g

PANTONE Blacksc- PANTONE Black 7C - PANTOME Black 6C

HE LA T2
9GQ0-190901
285X%52

EET B AT
9GQL-180901-2 9GQL-190902-2
485x150 473X 155
EPSRGTE X 2
9GQ0-190904-2
85x24
CFMOTORGTEX 2
9GQ0-190905-2
172X23
AxARETEX 2
9GQ0-190906-2
82x24
F19-1-C  DECAL KITS (NA&2022,NEBULA BLACK)
Item No. Parts Number Parts Name(EN) Qty Specification
01 9GQL-190030-20000 DECAL ASSY. 1
02 9GQO0-190901 UPPER DECAL , FUEL TANK 2
03 9GQL-190901-20000 LOWER DECAL , FUEL TANK(LH) 1
04 9GQL-190902-20000 LOWER DECAL , FUEL TANK(RH) 1
05 9GQO0-190904-20000 EPS DECAL 2
06 9GQO0-190905-20000 CFMOTO STICKER 2
07 9GQO0-190906-20000 4x4 DECAL 2




TMEMTER R

CF400AU-L

B #120215% /N 1 M 7

HEAREM B R EEERPVC, RE R

%

-

Pantone 151 C

Pantone Silver C+iR#

(KaR%E)

MR 3
9GQ0-191301 &1t
343x117 9GQ0-191302
433%124
CFMOTORTEX 2
EFT o0 910 CFMOTO sc00- 1130
Pt Lol ey 7 ¢ - Pl Co| Gy 14.€ - Blach 89X 17 172x24
CVTHGE EPSHETEX 2 mREMEx?
96GQ0-191309 Ers 9G6Q0-191307 9GQ0- 191303
& CFRORCE -
##:PET
4xAREHEX 2 R X2
. -c L 1e = oot ool B 7 € aGxa 9500—191303 50 9GQB-190301
aribane Conl Gray aritone Cool Gray
80X 16 151x23
X EMERNERZE-)
A L EESOCATIREL & SR AT = - AL sressstit ﬂluﬁtxz
B WX 2 BEMIEX 2 B RTEX2 WSR2 S RTEX 2 QOO0 e
9GQB-190302 9GQ2-190401 9GQ2- 190402 9GQB-190304 9GQL-191402
75%5 75%5 755 75%5 75%5
BHARE B e Tl A B #lie7 Taaik & B #lorth 25 FE MRS
Item No. Parts Number Parts Name(EN) Qty Specification
01 9GQ0-1901B0 DECAL ASSY 1
02 9GQ0-191301 LH DECAL, FUEL TANK 1
03 9GQ0-191302 RH DECAL, FUEL TANK 1
04 9GQ0-191303 COMMERCIAL NAME DECAL 2
05 9GQL-191401 DISPLACEMENT DECAL 2
06 9GQB-190301 MODEL DECAL 2
07 9GQ0-191305 CFMOTO DECAL 2
08 9GQ0-191306 EFI DECAL 2
09 9GQ0-191307 EPS DECAL 2
10 9GQ0-191308 4X4 DECAL 2
11 9GQ0-191309 CVT DECAL 1
12 9GQL-191402 MODEL DECAL 2




TR A

CF400AU-L BXH2021 MM CRAMEFESE)

HEREM R R EEIERPVC, RE A LM

- Pantone 299 C

TIEE

-

Pantone Silver C+E847

I AR E

9GQ0-191301-1 A

343X 117 9GQ0-191302-1
433124

7

>

CFMOTOR;7E X 2
== ;Egﬁ:ﬁm CFMOTO 9GQ0-191305
Partiona Cool Gy 7€ - Pusinra Cool Gray 13.C - Black 69%17 172%X24
CVTRETE EPSREFEX 2 mEEMEx
96Q0-191309 EPs 9GQ0-191307 9GQ0-191303
i G i CEORCE
H#E:PET
4xAMfEx 2 HR X2
Pan;tnnl Gray11C = Pantene Cool Gray 7 C qxa 9 ;QU_ 1 g): 308 EDL 9GQB-190301
80x16 151x23
EEBERNER )
R — - ERAOCATREL & CmagoAL-® L et serirs f‘_.gﬁx?
9GQaL-191401

HERER2 BWEWTEX 2 BERFTEX2 BEREX2 B SMIEX2 qO0 151sz3

9GQB-190302 9GQ2- 190401 9GQ2-190402 9GQB-190304 9GAL-191402

75%5 75%5 75%5 755 75%5

BARS B a7 Tk B #er Taatk 75 B otk A5 TEARTS

Item No. Parts Number Parts Name(EN) Qty Specification

01 9GQ0-1901B0-10000 DECAL ASSY 1
02 9GQ0-191301-10000 LH DECAL, FUEL TANK 1
03 9GQ0-191302-10000 RH DECAL, FUEL TANK 1
04 9GQ0-191303 COMMERCIAL NAME DECAL 2
05 9GQL-191401 DISPLACEMENT DECAL 2
06 9GQB-190301 MODEL DECAL 2
07 9GQ0-191305 CFMOTO DECAL 2
08 9GQ0-191306 EFI DECAL 2
09 9GQ0-191307 EPS DECAL 2
10 9GQ0-191308 4X4 DECAL 2
11 9GQ0-191309 CVT DECAL 1
12 9GQL-191402 MODEL DECAL 2




MEREER CF400AU-L BX#M2021m N MM (RABEEEE)
bR MR T EAAPVC, RET A XA
TliEg
- 2X%% Pantone Silver C+if¥; Pantone Cool Gray 7 C Pantone 2229C
i, BRRREEHEN (GIEax)
i
9GQ0-191301-2 BRI
343%117 9GQ0-191302-2
433%124
9GQ0-191305-2
Pantisa Lol iy 7 - Pustisea Cinl Gy 14 8 - Black gs’g?;1g1 3062 C F M DTD 172X24
CVTRGE EPSHGTEX 2 HREMEX2
9GQ0-191309 9GQ0-191307-2 E’E 9GQ0-191303-2
141x58 55%11 269X 31
H#E:PET
i 4xAREIEX 2 /= HRMIEX2
pm;cwl crap11c ot Gl sy 72 : 300‘;191303—2 -/ 9?032—; 90301-2
x1 151X
EEREREE®E—) SR X 2
fcracoaw =1 femaooare ) [omaooaT~ B =] fo oo - ) [c=aooaL i) =
Ly 9GAL-191401-2
BE RE{EX 2 RS2 BEMiEx2 BSMEx2 RS MEx2 DDL 151x251‘ i
9GQB-190302-2 9GQ2-190401-2 9GQ2-190402-2 9GQB-190304-2  9GOL-191402-2
75%5 75%5 75X5 75X5 75X5
BRE®RE B #flier Tk B 4167 Tastk A5 Bl #orik 5 ZEARSE
Item No. Parts Number Parts Name(EN) Qty Specification
01 9GQ0-1901B0-20000 DECAL ASSY 1
02 9GQ0-191301-20000 LH DECAL, FUEL TANK 1
03 9GQ0-191302-20000 RH DECAL, FUEL TANK 1
04 9GQ0-191303-20000 COMMERCIAL NAME DECAL 2
05 9GQL-191401-20000 DISPLACEMENT DECAL 2
06 9GQB-190301-20000 MODEL DECAL 2
07 9GQ0-191305-20000 CFMOTO DECAL 2
08 9GQ0-191306-20000 EFI DECAL 2
09 9GQ0-191307-20000 EPS DECAL 2
10 9GQ0-191308-20000 4X4 DECAL 2
11 9GQ0-191309 CVT DECAL 1
12 9GQL-191402-20000 MODEL DECAL 2




MERTE S B

CF400AU-L

ERA202 17K ML MG e

LR EA R R EIEIERAPVC, 3 HE L .

- Pantone Black 4 C

TEE

Pantone 402 C

e R E)

CFMOTOR; £ X 2
EFI Séggﬁ;faoa_a CFMDTD 9GQ0-191305-3
Pantone Cool Gray 7 C - Pantone Cool Gray 11 C - Black 69 X 1 T 1 ?2 X24
ik e CrRORCE =%
9GQ0- EPSs 9GQ0-191307-3 9GQ0-191303-3
VB 55% 11 269X 31
#Eh: PET
4xAMEHEX 2
[
Pantone Cool Gray 11 C Pantone Cool Gray 7 C qxq 2065%1 91308-3 450L ?é%gﬁ?;;;u 1-3
Tk EIE R i) 151x23
- HEWEX2
LO0L o103
. ———— e - cramman 151%23
B EREX2 BISREX2 BBMTEX2 B SMEX2 BEMEX2
9GQB-190302-3 9GQ2-190401-3 9GQ2-190402-3 9GQB-190304-3 9GQL-191402-3
755 75%5 75x5 755 75%5
[ ] B flie7 Ttk 7S B 67 Taalk 7S B #lLortk &5 TEMRE
Item No. Parts Number Parts Name(EN) Qty Specification
01 9GQ0-1901B0-30000 DECAL ASSY 1
02 9GQ0-191309 CVT DECAL 1
03 9GQL-191402-30000 MODEL DECAL 2
04 9GQ0-191303-30000 COMMERCIAL NAME DECAL 2
05 9GQL-191401-30000 DISPLACEMENT DECAL 2
06 9GQB-190301-30000 MODEL DECAL 2
07 9GQO0-191305-30000 CFMOTO DECAL 2
08 9GQ0-191306-30000 EFI DECAL 2
09 9GQ0-191307-30000 EPS DECAL 2
10 9GQ0-191308-30000 4X4 DECAL 2




%% HAWNE FCF400AU-L HABBE Wi

EHMENT

2GQL-191302-1
447x149

FEQERTE
9GQL-191304-1
177x79

——

e

AN ER
EACE  1030-180001
7020-190508

RaLEm%E
9GQL-191306-1
195x229

EREME
9GQL-191301-1
4445143

legt=s

NERZRE
9GQL-191303-1
177x79

ay
—

9GQAL-191305-1

195x229 /‘}i‘
HFMER CVTIFR
9CR6-190001 3CN6 130311
F19-1-1 DECAL KITS(RUSSIA, OTHER COLORS)
Item No. Parts Number Parts Name(EN) Qty Specification
01 9GQL-191301-10000 LH DECAL, FUEL TANK 1
02 9GQL-191302-10000 RH DECAL 1, FUEL TANK 1
03 9GQL-191303-10000 DECAL1, FRONT LH SIDE COVER 1
04 9GQL-191304-10000 DECAL1, FRONT RH SIDE COVER 1
05 9GQL-191305-10000 DECAL1, REAR LH SIDE COVER 1
06 9GQL-191306-10000 DECAL1, REAR RH SIDE COVER 1
07 9CR6-190001 CFMOTO LOGO 1 SMALL
08 9CR6-190311 CVT LABEL 1
09 7020-190508 EAC LABEL 1 EAC LABEL
10 7030-190001 CFMOTO LOGO 1 BIG




fik %5 BTAWNZE P CF400AU-L 2% 17

BlEkE sﬁcﬂéﬁﬁsm
9GQL-191302 - E — - —_— — . 444%143
447x149 — 7/

FNE

EACHK 7030-190001
7020-190507

WERERE MELERE
9GQL-191304 EhEME ‘;"73%7-;91303
177x79 9GQL-191306

195%229

P

Z 5
ERLERTE
9GQL-191305
105x229
s CVTHR
ENEMT 9CR6-190311
9CR6-190001
-Pmroue piacke [ PANTONE 116¢
F19-1-] DECAL KITS (RUSSIA, BLACK)
Item No. Parts Number Parts Name(EN) Qty Specification

01 9GQL-191301 LH DECAL, FUEL TANK 1

02 9GQL-191302 RH DECAL, FUEL TANK 1

03 9GQL-191303 DECAL, FRONT LH SIDE COVER 1

04 9GQL-191304 DECAL, FRONT RH SIDE COVER 1

05 9GQL-191305 DECAL, REAR LH SIDE COVER 1

06 9GQL-191306 DECAL, REAR RH SIDE COVER 1

07 9CR6-190001 CFMOTO LOGO 1 SMALL

08 9CR6-190311 CVT LABEL 1

09 7020-190507 EAC LABEL 1 EAC LABEL

10 7030-190001 CFMOTO LOGO 1 BIG




B #RZESMPZ R CF400AU-L
P

El uso indebido del ATV puede ocasionar LESIONES
GRAVES o la MUERTE

Z

SIEMPRE UTILICE NUNCA UTILICE
CASCO Y EQUIPO DROGAS NI
PROTECTORES BEBA ALCOHOL
HABILITADOS
NUNCA ulilizar:

« sin el correspondiente entrenamsento o instruccion

« a velocidades excesivas para su conocimiento o pericia

SIEMPRE:

« Utilizar técnicas de manejo apropiadas para evitar vuelcos
del vehiculo en colinas, terrenos desparejos y en giros,

« Evite superficies pavimentadas. El pavimento puede alectar
seriamente el control y la maniobrabilidad

LEA EL MANUAL DE USUARIO

y [_AaPrecavcion |

La presion inadecuada de los neumadticos o la
sobrecarga pueden causar pérdida de control.

La pérdida de control puede causar lesiones
graves o la muerte.
* PRESION DE NEUMATICOS: ajustar en frio.

‘DELANTERA AT24x8-12 8 psi (56 kPa)
AT25x8-12 6.5 psi (45 kPa)

-TRASERA: AT24x10-12 6 psi (42 kPa)
AT25x10-12 6.5 psi (45 kPa)

B 900L-191202 euIey )
RENERATRNAKE 80<105
9GQAL- 191202

Je
wmors |5
CARSA DE ARRISTRE: 1500 (13) b £
PESO DEL REMOLOUE: 30 kg 65 ibs) H

)

W RARMGE 62x23
PGQL-191209

NUNGA lievar pasajeros en i
SIGA TODAS LAS INSTRUCCIONES Y PRECAUCIONES este portaequipajes
\. J CARGA MAXIMA: 20 K0 (44,1 LBS)
AL 9GQL-191201 EV163 / SRR,
MR ERAME iyl
BRWEEME  naoa77 9cQL-19121
PGAL-191201

iyl

g

BRREHERANE

NUNCA conduzca este ATV si es
menor de 16 aiios.

Conducir este ATV si es un menor
de 16 afios incrementa las
posibilidades de lesiones graves
0 la muerte.

900191300 EUTE3

RRAFEMWNEMT 77785
9GAL-191203

£« GAR)
7000191212
76% 64

EFEGRE)
SGOL-191214 30X 25.5

Esld prohibido cargar

Los pasajeros deben
estar bien sentados
y sujetos firmemente
de las agarraderas,

DOGL- 101308 _LUIE)

pasajeros menores
de 12 aiios.

RAWBRE 85760

9GQL-191204

Mhsnes transportar ks du
un pasasral
Mancs corducn con

SGOL-191206 EUTE)

EENERUNE
9GaL-191206

+ Lea o manual de usiero Mentarte rig anies
O3 operir o VU0

+ DL ATY debr o5ty dedonio andes 6 cambiar
8 rearehs

+ £8 ivoos e Bargla o of salechir i marn
635 haeia (22 peacanes *Rewersa’ y

“Estaciomamieets® co seciinar ol frens lraces
T TR

BMIGEMERWME 40x75
9Gal- 191207

Dobdlar e ATV con el bioqueo de ¢ ferencial 2GAL-191212 A
(4WD-LOCK) accionado requicie mayoe esfuerzo Wby - -
Opere of vehiculo a baja velocicad y permitase sCrbaie @
mayer Hempa y distancia de mamabras para aceite del motor
evitar a pérdida de control_ _ cada 500 kilometr
' N’E('%'ift;;;::r o Migsix] | PepevhE o
9GAL- 191205 AR LR ADHUAREEBE 60X30
F19-2-A  WARNING DECAL( ARGENTINA)
Item No. Parts Number Parts Name(EN) Qty Specification
01 9GQL-190011 VIN PLATE 1 VIN PLATE
02 9GQL-191201 DECAL, DRIVE WARNING 1
03 9GQL-191202 INSTRUCTION DECAL, TIRE PRESSURE AND LOAD 1
04 9GQL-191203 WARNING DECAL, DRIVERS AGE 1
05 9GQL-191204 WARNING DECAL, PASSENGER 1
06 9GQL-191205 WARNING LABEL, 4WD OPERATION 1
07 9GQL-191206 DECAL, SAFETY WARNING 1
08 9GQL-191207 INSTRUCTION LABEL, GEAR SHIFT 1
09 9GQL-191208 WARNING DECAL, ENGINE OIL 1
10 9GQL-191209 INSTRUCTION LABEL, TOWING LOAD 1
11 9GQL-191211 INSTRUCTION LABEL, FRONT RACK LOAD 1
12 9GQL-191212 INSTRUCTION DECAL, REAR RACK LOAD 1 INSTRUCTION DECAL, REAR RACK LOAD
13 9GQL-191213 LABEL, RELAY 1
14 9GQL-191214 CF LOGO 1
15 7000-191212 CF LOGO 1
16 30902-0401320 BLIND RIVET 4 4x13




f] 4R 3ESMPZ R CF400AU-L
P

El uso indebido del ATV puede ocasionar LESIONES
GRAVES 0 la MUERTE

4

SIEMPRE UTILICE NUNCA UTIRICE

CASCO Y EQUIPO DROGAS NI
PROTEGTORES BEBA ALCOHOL
HABILITADOS

NUNCA utilizar:
*sin el correspondiente entrenamiento o instruccidn
* 2 velocifadas excasivas para su conocimiento o pericia.

SIEMPRE

~ Utilizar técaicas de mancjo apropiadas para evitar vueicos
el vehiculo en eolinas, terrencs desparejos y en gires

S\

[ AaPrecavcion |

La presion inadecuada de los neumaticos o la
sobrecarga pueden causar pérdida de control

La pérdida de control puede causar lesiones
graves o la muerte.

* PRESION DE NEUMATICOS: ajustar en frio

-DELANTERA: AT24x8-12 8 psi (56 kPa)
AT25x8-12 6.5 psi (45 kPa)

-TRASERA: AT24x10-12 6 psi (42 kPa)
AT26x10-12 6.5 psi (45 kPa)

POOA-191202 £V
RESERARRUISE 80x105
9GaL-191202

(ARGH DE RRRASTRE: 150% 330 04
PESO DEL REMOLOUE: 30 kg 8 150

WHRHRANE 62x23

NUNCA conduzea este ATV si es
menor de 16 afios.

Conducir este ATV si es un menor
de 16 anos incrementa las
posibilidades de lesiones graves
0 la muerte.

Esté prohibido cargar
pasajeros menores
de 12 ailes,

Los pasajeros deben
estar bien sentados
y sujetos firmemente
de las agarraderas.

&

$00L-18120¢ CUIE)

9G0L-191203 EUE)

ARAFUFERE 77285
9GAL-191203

£ (RE)
7000-191212-1
76564

RAWEME 85x60
9GQL-191204

GO, 191200 £4183

- Evite sperficies pavimentadas. El pavimento puede afectar seaL-191209 W REWERBME
serlamente el control y 1a maniobrabilidad. ; " 9GAL- 191206
LEA EL MANUAL DE USUARIO W fely o
SIGA TODAS LAS INSTRUCCIONES Y PRECAUCIONES esle portaequipsies -
. / GARGA MAXIMA; 20 K§ (44,1 185) —
\ 0GOL-191201 EUISZ) P e B s imds LHAIN D BerTamerts ares
maARRTBRARE Ryl + B ATV Gebe estw Cetenads wries de Cambar
BREERTE  114X177 9caL-191211 e gt i ol ke & Soive
GaL-191201 . O 5 hicis as poricianes “Reversa® y
) “EStacionamiento” BN ACCIONar @) Iere Tiasare
WUNCA llevar pasajeros en este ol e
m:?rm:uum.zm 2471 GRRY) HREBRERANE 40275
e —— 2 960L-191214-1 2GAL-191207
RRRK\EAME 30%25.6
Doblar ef ATV con e blogueo de Ciferencaal 9GQL~191212 L
(AWD-LOCK) accionado requiere mayor eshoer2o
Opere o vehicul o baja velocidad y permitase Revise el nivel del
Mayer HemEo y distancia ce ManoAas para aceite del motor
evitar ka pordida o8 control, cada 500 kildmetros.
uw?m::;;gs s s paawly|  96QL-191213
T & -1 Py X
9GAL-191208 9G0L-190011 BYEEL HHNUAREBE 60x30
9GaL-191208
Item No. Parts Number Parts Name(EN) Qty Specification
01 9GQL-190011 VIN PLATE 1 VIN PLATE
02 9GQL-191201 DECAL, DRIVE WARNING 1
03 9GQL-191202 INSTRUCTION DECAL, TIRE PRESSURE AND LOAD 1
04 9GQL-191203 WARNING DECAL, DRIVERS AGE 1
05 9GQL-191204 WARNING DECAL, PASSENGER 1
06 9GQL-191205 WARNING LABEL, 4WD OPERATION 1
07 9GQL-191206 DECAL, SAFETY WARNING 1
08 9GQL-191207 INSTRUCTION LABEL, GEAR SHIFT 1
09 9GQL-191208 WARNING DECAL, ENGINE OIL 1
10 9GQL-191209 INSTRUCTION LABEL, TOWING LOAD 1
11 9GQL-191211 INSTRUCTION LABEL, FRONT RACK LOAD 1
12 9GQL-191212 INSTRUCTION DECAL, REAR RACK LOAD 1 INSTRUCTION DECAL, REAR RACK LOAD
13 9GQL-191213 LABEL, RELAY 1
14 9GQL-191214-10000 CFMOTO LOGO 1
15 7000-191212-10000 CORPORATE LOGO 1 74.5*%62
16 30902-0401320 BLIND RIVET 4 4x13




BFEFMEZ R CF400AU-L

@

0 uso incorrelo do quadriciclo pode causar
lesdes ou até a morte.

o

[ AATENGAO |

A calibragem Incorreta dos pNEUS OU O BX0ESS0
de peso podem causar perda de conlrole
A perda do controle pode resyitar om danos

SEVer0s ou morle.

* Pressao dos pneus:

Diant: AT24x8-12
AT25x8-12

Tras: AT24x10-12

8 psi (56 kPa)
6.5 psi (45 kPa)
6 psi (42 kPa)

Para menores de 16 anos, operar esle
Quadncicio aumeniam as chances de
sofrer scidentes ou até morte

£ PROIBIDO passagelros
menores de 12 anos.

08 passageiros devem
eslar bem acomodades
% 00 3egUrarTm Noe
apsiss de mio

Y S00L-19310% Eysc )

:m:\::?os :ulo:?d:“ o AT25x10-12 6.5 ps. (‘5 kPa) NUNCA opore este quadricico so vocé
aprovados peio dr0gas ou for menor de 16 anos RAREME 85x60
INMETRO Alcool TR T ©GOL- 191106 EUISC ) 9GQL-191105
EEXERATRWBE 80x105 BUREHRNENE 77x85
NUNGA opere: 9GQL-191103 9GQL-191104 [ &ATENGAO |
. sem treinamento ou instrugdes apropriadas; 2
em velocidades allas para suas habilidades. vy :‘:‘.’_’_‘_Z"::
g b DAt paaeI e
SEMPRE : N30 000 W00 6
- use técnicas apropriadas para evitar que o p A carawaTerts g
quadriciclo tombe em montanhas ou terrenos e 1 i
irregulares. (1 o Grarts o
0QL- 16T BV
. evile superficies pavimentadas, podendo g prewn REWEWANE
estas afetar o controle do quadricicio. " 3-'3f’°"'f : i 9GQL-191107
Tiy 1 . e ;_;
L e leia ] do b i
L usudrlo e siga todas as Instrugdes ¢ avisos. %gglﬁ:!:llllﬁllll 62%23 woinat — LI
y, b Mo Trons
\_ 9GOL-101102 EUISC J e = +Loa sostanenia o v oo o
RRWERE  114X177 e 'oﬂ“”fﬂ"fw,’éf’"““”
E o m 'eaﬂ et ?‘: f'"wo -0 pars
9GRL-191102 ey i, e et e ovespe
Carga maxima: 20 kgs rlaitese 96QI.-191101 —
NRREFANUE RIESRIFRARE 40%75
, 9GQL-191112 . 5001-191106
:ﬂg:::ﬁg:g: :o peoduto NUNCA b::mqno PaAsLIZO L0 AVISO
Opére em velocidade reduzids  faga gossa M:‘”'?“ " v
T e Y30 auscmaon (310 it
EERATRMMNL
WOOL- 1108 BUTSE 9GAL-191113 n:::x ecaL-191114
MEITREESAME s is
9GaL- 191106 He 2L RHNNARWEBE 60%30
2GAL-191109
Item No. Parts Number Parts Name(EN) Qty Specification
01 9GQL-191101 BRAND DECAL 1
02 9GQL-191102 DECAL, DRIVE WARNING 1
03 9GQL-191103 INSTRUCTION DECAL, TIRE PRESSURE AND LOAD 1
04 9GQL-191104 WARNING DECAL, DRIVERS AGE 1
05 9GQL-191105 WARNING DECAL, PASSENGER 1
06 9GQL-191106 WARNING LABEL, 4WD OPERATION 1
07 9GQL-191107 DECAL, SAFETY WARNING 1
08 9GQL-191108 INSTRUCTION LABEL, GEAR SHIFT 1
09 9GQL-191109 WARNING DECAL, ENGINE OIL 1
10 9GQL-191111 INSTRUCTION LABEL, TOWING LOAD 1
11 9GQL-191112 INSTRUCTION LABEL, FRONT RACK LOAD 1
12 9GQL-191113 INSTRUCTION DECAL, REAR RACK LOAD 1
13 9GQL-191114 LABEL, RELAY 1




{# = HTAWMZ FACF400AU-L

=

MoxoT nwm X nonyv-mmo CEPBEJNUX TPABM

HODOPHOE ABONGHAG BOIAYXA B LUMHAX WK
NOPErpy3xa MONET NPUBOCTH K NOTOPE KOMT-
PONA HAA MOTOBEINEXOROM. HTO, B CBOI0 CNe-
POL, MOKOT CTATEH NPINUHON NOMYHEHUA COPL-

OIMLIX TRABM unM rnBons

BaAHNA HE WWI ﬂw numnm no nepeceyen-
HOW

npume-

MARTO NPARKNL HAI0 nmnu ynpamnu-
* UaBeraire
NOKPLITHOM — ITO ”M nmmnpnm CEAILI-

BATHCA MA YNPABAAIMOCTH W NPMBOAMTEL K NOTOPO
HOUTPONS MAA MOTORD 1IN0 XOA0M.

/5
AANPEROCTEPEXEHNE.

Mepenodsa NACCAXNPOD. ne
[ocTurumx 12-neTwero
G0IPACTA, NG QONYCKD.
oTen.
TIRCCANMD JKOMNMEN WA
cupors

M3 CBOoM
@ ‘ JS0NEHNHS § 4XOMOMILIS UNNISI: QLY YT AR Sl G0 MO T COD AICH Ol cna na;ywu- g
Nepegume: AT24x8-12 56 kMNa (8 psi) et 0 AOGTHAMR 16-N0THETO
HﬂﬂEBAMTE ulneu SKCNNYATAUUS AT25%8-12 45«Na (6,5 psi) OOIPIGTA. YOONIFHOIOT BOPOATHOGTL FOOL-191211 RUISS
SALMTHY! B COCTOAHUMN 3amme AT24x10-12 42 xMNa (6 psi) f:\:‘:{;’r::‘:;;“:x{::ﬂ SERENT
BRUAMPOBKY ONbLAHEHMA AT25%10-12 45 xMa (6,5 psi) Psiasn wonowe 16 net HE RONYC- 8GQAL- 191311
FANPEIIEHA { BOGL T8I 308 KUIES KAETCH 85x60

Ikennyarauws HE IONYCKAETCA: -
eBea ¢ obyvenun HO0L- 199509 kUGS

MM M CTRYRT aME, Lo " ” BRASNEHMR TIPes0 w3 DANes GEHOMD NACCIMPI 1 0
“Ha e cooTeeT v Bo- poy ottt 9GQL-191309

AUTONA UNK YCNOBKAM OBIOKONWSA 3 105 % 80 4 1788
BCErQA:

*Bo WK ONPOKHALI-

RERBRWWTE
9GQL- 191312
80x50

13

F19-2-D

9GQ0- 190104 EUITY

=onOM | Famencis mrox r.rHEE‘\nvClAE'(H
NPONMTARTE PYKOBOACTBO NO IKCTTYATALMM, T AP ORI O | HACCHMAT AR HAFPTA: 20
CREYMTE BCEM WHCTPYXLitAM 0. " -
L. NPEAYNPEXRAEHM RN RN T
Ry 9GOL- 191307 RUT85 9GOL-191316
BREHEE AWITREEENME 62x23
9GOL-191307 aC0oL-191315
113=176 80~40 10
2 1043 R M T
PGQL-191313
7540
BAXHO
/ TEEEDT [N
& = @ CUNGAOM DI CATS
12 4R T L RS 28 11 1R 0 W R B T LSS e 8
9GQL-191318 8GAL-191317
12 62~23 62x23 2k 0 Sk B 22
29GOL-191314
6030
fart auxiliary| Fuel pum ; ; Low beam | High beam | Day light T
an auktany) %! PP Brake relayf s dive rey |t e ey Fan relay [ oo | ™S y1g FHEANG SRT0 PORER £0... 1R,
relay relay light relay | light relay | relay 04'2002/24"3171*

B20B (A’ =3380rev/min

GARIRER
9GQL-150011

WARNING DECAL(RUSSIA)

Item No. Parts Number Parts Name(EN) Qty Specification
01 9GQL-190011 VIN PLATE 1 VIN PLATE
02 9GQL-191307 DRIVE WARNING LABEL 1
03 9GQL-191308 INSTRUCTION LABEL, TIRE PRESSURE AND LOAD 1
04 9GQL-191309 WARNING LABEL, DRIVER AGE 1
05 9GQL-191311 WARNING LABEL, PASSENGER 1
06 9GQL-191312 DECAL, SAFETY WARNING 1
07 9GQL-191313 INSTRUCTION DECAL, GEAR SHIFT 1
08 9GQL-191314 WARNING DECAL, ENGINE OIL 1
09 9GQL-191315 WARNING LABEL, 4WD OPERATION 1
10 9GQL-191316 INSTRUCTION LABEL, FRONT RACK 1
11 9GQL-191317 INSTRUCTION LABEL, REAR RACK 1
12 9GQL-191318 INSTRUCTION DECAL, TOWING LOAD 1
13 9GQO0-190104 LABEL, RELAY 1
14 30902-0401320 BLIND RIVET 4 4x13




CF400AU-L3E# "

e
" (wrn Aeecars el o e Ty

Nyt IRAECONCT R, D

L

Sed W daie 0 GPENEE A GPORCT ML

: :

< B 2072 B T LI Ot
P TR T oo

Passtutn sarery

APV - AT

Certification of Compliance

CFMOTO Powersports, Inc.
certifies that this ATV complies with
the American National Standard for

Four-Wheel All-Terrain Vehicle
ANSI/SVIA 1-2017 and is subject to
an approved ATV Action Plan
submitted by CFMOTO
Powersports, Inc., which is on file
with the U.S. Consumer Product
Safety Commission.

CFMOTO Powersports, Inc.

CMIEO Prvempirh e M <o\
Lew s i

Trsan U 1oar NOTICE

Chack engine oil every 500
Liomelers (310
veriter e miven. ¢ hale

s 500 lomdver (310 m

GoSa-160408-1 U8

e R 15

18

Start auxiliary| Fuel pump
relay relay

Low beam | High beam | Day light [ __ 46

Brake relay|4«4 drive relay | 2+ drive relay| Fan relay gt relay | ight relay | relay

9GQ0-190104 EUITS

Vehicle Evaporative Emission Control Information

MFG by Zhejlang CFMOTO Power CO.. LTD.
Imported by CFMOTO Powersports, Inc.

Evaporative Family Name: LCMAUO040E02

Evaporative Emission Control System: EVAP Canister and PR Vaive

Model name: CF400AU-L

This ali-terrain vehicle conforms to Callfornia evaporstive emissions regul ations
application to 2020 model-year new all-terrain vehicle, Is certified to 1 gram
TOG/day evaporative emission standard In California.

No other adjustments needed.

F19-2-E-V3  WARNING DECAL(NA)

Item No. Parts Number Parts Name(EN) Qty Specification
01 905C-190401 WARNING PLATE, DRIVING 1
02 905C-190402 WARNING LABEL, PASSENGER 1
03 905C-190403 WARNING PLATE, DRIVERS AGE 1
04 9GQL-190201 INSTRUCTION PLATE, TIRE PRESSURE AND LOAD 1 INSTRUCTION PLATE, TIRE PRESSURE AND LOAD
05 905B-190408-10000 DECLARATION DECAL 1
06 7020-190304 INSTRUCTION LABEL, FRONT RACK LOAD 1
07 7020-190305 INSTRUCTION DECAL, REAR RACK LOAD 1
08 905B-190411 INSTRUCTION LABEL, TOWING LOAD 1
09 9010-190002 WARNING LABEL, 4WD OPERATION 1
10 905B-190413 WARNING DECAL, ENGINE OIL 1
11 9010-190013 INSTRUCTION LABEL, GEAR SHIFT 1
12 9CR6-190204 DECAL, EMISSION CONTROL 1 EPA
13 9GQ0-190202-50000 EPA 1 2020@49 STATES
13 9GQ0-190202-70000 EPA 1 2020@50 STATES
14 9GQO0-190203 HANDLEBAR TAG 1
15 9010-190015 VIN PLATE 1 NA
15 7020-191312 VIN PLATE 1 CANADA
16 9GQ0-190104 LABEL, RELAY 1
17 905B-190412 LABEL, EXHAUST GAS RECYCLING DRAWING 1
18 905C-190405-US13C ANSI TAG 1 ANSI TAG
19 905B-190503 DECAL, FUEL TANK 1
20 30306-040112 WASHER 4 4
21 30902-0401320 BLIND RIVET 4 4x13
22 9GQA-190003 EVAP PLATE 1 2020@50 STATES




®

passengers under
12 are prohibited,

passenger should
be well seated &
hold tight the
handgrip.

Tozo 109903 ties

[ awarnng |

Improper tire pressure or overloading
can cause loss of control.

Loss of control can result in severe
injury or death.

oCold tire pressure:
Front:AT24x8-12 8 psi(56 kPa)
AT25%8-12 6.5psi(45kPa)
Rear:AT24x10-12 6 psi(42 kPa)
AT25x%10-12 6.5 psi(45 kPa)

9000-190109 Euss )

CF400AU- LR #K

NEVER carry passengers on
this carrier
MAXIMUM LOAD: 20 kg (44.1ibs)

NEVER carry passengers on
this carrier

MAXIMUM LOAD: 40 kg (88 2 Ibs)

\
[MAXIMUM LOADING _LimT]|
PULLING LOAD 1470 N (150 kgf)

330 Ibs
204 N (30 xgf)
66 Ibs

TONGUE WEIGHT

S NOTICE

Checkengine oll every 500
kilometers (310 miles)

Vérifior 1o niveau o' hulle motour lous
les 500 kilometres (310 miles)

s SO~ 1 ROLNI-BRIIE

Operating this ATV if you are under
the age of 16 increases your chance
of severe injury or death

NEVER operate this ATV if you are
under age 16

7030 192101 104

@

B S 7 T —

:;.raz‘n-:sa;'-a can result in SEVERE

®

il
855

ven
oR|
A

3

i
;

NEVER opesate :
+without proper traiming or inatraction.
+ ot speads (oo fast for your shkills or
the condmions.

*use proper riding fochniques to avelsd
vehicle overtarne on hills and reugh
terrain and in tuma,

*avold paved surfaces-pavement may
sertously affect handling and econtrol

LOCATE AND READ OWNER'S MANUAL,
FOLLOW ALL INSTRUCTIONS AND WARNNGS.

\ J
Ny 3330 hbi0d Fuiiss /

* Foad owner's manual carafully betors
Operating

® ATV MUST be stopped bafors shilting
setoct iovor

® Shifting nto or from roverse or park s
IMpossible WENOut 4pplyng rear brake

Tuming the vehicke in 4WD-LOCK
(“DIFF LOCK") takes more offort
Operale at a slow speed and allow

exira time and distance for maneuvers
1o avoid loss of control

l 1
i

Never carry more than
one pass enges !
Never orive with a
passengor unless
pass enger seat Is
socurely in place !
Passa nger must hold
firmiy the handgr ips
during riding!

ZHEJIANG CFMOTO ?O'Nif\' CO.. LTD
S oty e pump Brake relay |4« drve relay | 2x¢ drve relay | Fan relay LO\v beam ngh bean | Day light
relay relay light relay | light relay | relay
9GQ0-190104 EUTS
F19-2-F  ARNING DECAL (EURO)
Item No. Parts Number Parts Name(EN) Qty Specification

01 7020-190304 INSTRUCTION LABEL, FRONT RACK LOAD 1
02 7020-190305 INSTRUCTION DECAL, REAR RACK LOAD 1
03 905B-190411 INSTRUCTION LABEL, TOWING LOAD 1
04 7020-190103 WARNING DECAL, PASSENGER 1
05 905B-190413 WARNING DECAL, ENGINE OIL 1
06 9GQ0-190101 INSTRUCTION DECAL, TIRE PRESSURE AND LOAD 1
07 7020-190101 WARNING DECAL, DRIVERS AGE 1
08 7020-190104 DECAL, DRIVE WARNING 1
09 9010-190013 INSTRUCTION LABEL, GEAR SHIFT 1
10 9010-190002 WARNING LABEL, 4WD OPERATION 1
11 901A-190014 DECAL, SAFETY WARNING 1
12 9GQL-190011 VIN PLATE 1 VIN PLATE
13 9GQ0-190104 LABEL, RELAY 1
14 30902-0401320 BLIND RIVET 3 4x13




EPSRLTE <2

77%x22
7020-191005

F19-2-G EEPS DECAL

Parts Number Parts Name(EN) Qty Specification
EPS DECAL 1

00000000000




THIS VERICLE [S ANALL-TERRAINVERICLEAND I3
NOTINTENDED FOR USE ONPUBLIC HIGHWAYS

CE VEHICULE EST UNVEHICULE TOUT-TERRAINET
NEST PAS DESTINE A ETRE UTILISE SURLES
CHEMINS PUBLICS,

L 7020-191313_USTT1
F19 2-H WARNING DECAL(CMI FRENCH)
Par

arts Number Parts Name(EN) Specification
13 | WARNING LABEL, FRENCH 1




EPFMZE P CF400AU-L

0 uso incorreto do quadriciclo pode causar
lesdes ou até a morte.

Nunca use sob

Sempre use

equipamentos efeilo de
aprovados pelo drogas ou
INMETRO dlcool

NUNCA opere:
. sem treinamento ou instrugdes apropriadas;
em velocidades altas para suas habilidades.

SEMPRE:

. use técnicas apropriadas para evitar que o
quadriciclo tombe em montanhas ou terrenos
irregulares.

. evite superficies pavimentadas, podendo
estas afetar o controle do quadriciclo.

Localize e leia atentamente o manual do
usudrio e siga todas as instrugoes e avisos.

J

A calibragem incorreta des pneus ou o excesso
de peso podem causar perda de controle.

A perda de controle pode resultar em danos
SEVEros ou mote.

*Pressao dos pneus:

Diant: AT24x8-12 8 psi (56 kPa)

AT25x8-12 6.5 psi (45 kPa)
Tras: AT24x10-12 6 psi (42 kPa)
AT25x10-12 6.5 psi (45 kPa)

VT

9GQL 191102 EU1SCj

BHEEWHE
9GRL-191102

114 X177

Mudar para 4WD-LOCK (blogueio

§GOL-191103 EU1SC
RESERATIABEIE 80x105
9Gal-191103

Para menores de 16 anos, operar esle
quadriciclo aumentam as chances de
sofrer acidenles ou alé morte.

NUNCA opere este guadriciclo se vocé
for menor de 16 anos.

E PROIBIDO passageiros

menores de 12 anos.

Os passageires devem

estar ben acomodados
L]  se segurarem nos

apoies de mio,

9GQAL=181105 EU1SC

9GAaL-181104 EU15C

EWREREERE T7x85
9GAL-191104

A b T 7

9GQL-191101

60x50

Carga maxma; 1470 N (150 ko)
330 s ;
Carga da engate: 204 N (30 kgf) \
86 bs.

SGal=iBIIT LU

EHEIEAIRMAMIE 62x23
9GAL-191111

NUNCA carregue passageiros
nesse bagageiro.
Carga méaxima: 20 kgs

TG0 177 FUTEC

FRAEEME 85460
9GRL-191105

Munca camrague mais do
que 1 passagaira. Nunca
fransporte passageiro que
80 stels sentado &
completamente seguro.

0 passageitc DEVE
segurar fitme no apoio de

o durante o percursa.

9GQL=181107 EU15C

BEEEHRBE
GaL-191107

Al B IR Ak iR AR S HE
9GaL-191112

CFMOTO DAAMAZONIA INDUSTRIAE
COMERCIO DE VEICULOS LTDA.
CNPJ 20.401.549/0001-70 INDUSTRIA BRASILEIRA

« Leia ateniamente o manual do usudric
antes de operar o produto.

» O guadriciclo DEVE estar parado ao
realizar a iroca de marcha,

. E necessario pressionar o freio para
engatar a ré ou park (P).

BIIRIERMETE 40%76
9GQLl-191108

NUNCA carregue passageiros CFMOTO CFORCE 450S /L

nesse bagageiro.
Carga maxima: 40 kgs

EEOL-17T1T3_ETEE

diferencial) exige maior esforgo do produte.

Opere em velocidade reduzida e faga
manobras com caulela para evilar a perda
de controle,

FEXXXXXXXX XXX XXXX XX

Verificar o 6leo do motor a cada
500 quilometros (310 milhas)

\ N EERHHREEE PRODUZIDO NO POLO INDUSTRIAL DE MANAUS
3R B R 8 FeaL IS == LA
GRL-191106 a8 9GQU-190011-1500 &;ggf_’?g]? gﬁgﬁ 6030
F19-2-1 WARNING DECAL(Brazil)
Item No. Parts Number Parts Name(EN) Qty Specification
01 9GQL-191101 BRAND DECAL 4
02 9GQL-191102 DECAL, DRIVE WARNING 1
03 9GQL-191103 INSTRUCTION DECAL, TIRE PRESSURE AND LOAD 1
04 9GQL-191104 WARNING DECAL, DRIVERS AGE 1
05 9GQL-191105 WARNING DECAL, PASSENGER 1
06 9GQL-191106 WARNING LABEL, 4WD OPERATION 1
07 9GQL-191107 DECAL, SAFETY WARNING 1
08 9GQL-191108 INSTRUCTION LABEL, GEAR SHIFT 1
09 9GQL-191109 WARNING DECAL, ENGINE OIL 1
10 9GQL-191111 INSTRUCTION LABEL, TOWING LOAD 1
11 9GQL-191112 INSTRUCTION LABEL, FRONT RACK LOAD 1
12 9GQL-191113 INSTRUCTION DECAL, REAR RACK LOAD 1
13 9GQV-190011-1500 VEHICLE PLATE 1




F20 E% TR TOOLS

Vi

F20-V2 TOOLS

Item No. Parts Number Parts Name(EN) Qty Specification
01 7000-200100 TOOLS 1
02 9010-203002 SHIFTING WRENCH 1
03 9010-203001 ADJUSTING WRENCH, SHOCK ABSORBER 1
04 TFQ002 TIRE PRESSURE PEN 1
05 A000-200310 WRENCH, SPARK PLUG 1




fr

T/ BUMPER

F23-A BUMPER
Item No. Parts Number Parts Name(EN) ty Specification

01 9GQV-033000-1500 FRONT BRACKET ASSY 1

02 9GQ0-231000-00001 FRONT BUMPER ASSY 1

03 30006-080016810 BOLT M8x16 6 M8x16
04 9GQ0-041043-10000 RH DAMPER 1

05 9GQ0-041042-10000 LH DAMPER 1

06 30306-100110 WASHER 2 10
07 8010-000004 BOLT M6x14 2 M6x14
08 9GQO0-232000-20000 REAR BUMPER ASSY 1

09 30006-080040810 BOLT M8x40 4 M8x40
10 30006-080020810 BOLT M8x20 2 M8x20




B/ BUMPER

F23-B-V2  BUMPER(ONLY FOR CANADA)
Item No. Parts Number Parts Name(EN) Qty Specification
01 9GQV-033000-1500 FRONT BRACKET ASSY 1
02 9GQ0-231000-10000 FRONT BUMPER 1 PLASTIC POWDER
03 30006-080016810 BOLT M8x16 6 M8x16
04 9GQ0-041043-10000 RH DAMPER 1
05 9GQ0-041042-10000 LH DAMPER 1
06 30306-100110 WASHER 2 10
07 8010-000004 BOLT M6x14 2 M6x14
08 9GQO0-232000-20000 REAR BUMPER ASSY 1
09 30006-080040810 BOLT M8x40 4 M8x40
10 9GQV-160920-1401-M1 FRONT SIDE REFLECTOR 2
11 30204-060810 NUT M6 2 M6
12 30006-080020810 BOLT M8x20 2 M8x20




L

%% f55 51/ FRONT CV SHAFT

3
|
|
...I
Il““x.___}
“".IJL
/7
rll.l Jl.l’l.l
/
.-f
."’I.
F27-A-V2  FRONT CV SHAFT(ODM)
Item No. Parts Number Parts Name(EN) Qty Specification
* 9GQA-2703A0 FRONT CV DRIVE SHAFT KIT 2 ODM
01 9GQ0-280150 DUST BOOT KIT, FIXED END 4
02 9GQA-270300 FRONT CV DRIVE SHAFT 2
03 9010-270203-00001 2

WIRE CIRCLIP




RUBF & £ 35 FRONT CV SHAFT

F27-B  FRONT CV SHAFT(SPS)
Item No. Parts Number Parts Name(EN) Qty Specification
01 9GQV-2703A0 DUST BOOT KIT 2
02 9GQV-270300-1400-M2 FRONT CV DRIVE SHAFT 2
03 9GQV-2703B0 DUST BOOT KIT 2
04 9010-270203-00001 WIRE CIRCLIP 2




F28 J5 i % 151 31/ REAR CV SHAFT

F28-A-V2 REAR CV SHAFT(ODM)
Item No. Parts Number Parts Name(EN) Qty Specification
* 9GQS-2801A0 FRONT CV DRIVE SHAFT KIT, LH 1 ODM
* 9GQS-2802A0 FRONT CV DRIVE SHAFT KIT, RH 1 ODM
01 9GQ0-280150 DUST BOOT KIT, FIXED END 4
02 9GQS-280200 REAR CV DRIVE SHAFT,RH 1
03 9010-280102-00001 WIRE CIRCLIP 2
04 9GQS-280100 REAR CV DRIVE SHAFT,LH 1




¥ %% #5550/ REAR CV SHAFT

F28-B  REAR CV SHAFT(SPS)
Item No. Parts Number Parts Name(EN) Qty Specification
01 9GQV-2703A0 DUST BOOT KIT 2
02 9GQV-280100-1400-M2 REAR CV DRIVE SHAFT, LH 1
03 9GQV-2703B0 DUST BOOT KIT 2
04 9010-280102-00001 WIRE CIRCLIP 2
05 9GQV-280200-1400-M2 REAR CV DRIVE SHAFT, RH 1




fe51%%) DRIVETRAIN SYSTEM

F30-A-V2  DRIVETRAIN SYSTEM
Item No. Parts Number Parts Name(EN) Qty Specification
01 30006-102110110 BOLT M10x1.25x110 5 M10x1.25x110
02 9GQ0-290200-00001 FRONT DRIVE SHAFT 1
03 30204-102810 NUT M10x1.25 6 M10x1.25
04 30601-108010 CLAMP A8 2 A8
05 9010-310001 BREATHER HOSE, FRONT GEAR CASH 2
06 9CR6-300202 BIG CLAMP 1
07 9CR6-300203-10000 DUST BOOT 1
08 9CR6-300204 SMALL CLAMP 1
09 30800-02205 CIRCLIP FOR HOLE 8 22
10 9GQ0-290210 CROSS SHAFT, UNIVERSAL JOINT 2
11 30102-102025810 SCREW M10x1.25x25 8 M10x1.25x25
12 9GQ0-290104 BIG CLAMP 1
13 9GQ0-290103-10000 DUST BOOT 1
14 9GQ0-290102 SMALL CLAMP 1
15 9CRB-300110 REAR CORE SHAFT 1
16 9010-300001 BOLT M10x1.25x30 4 M10x1.25x30
17 9010-300002 WASHER Dia 10 4 Dia 10
18 9CR6-300206-10000 DRIVE SLEEVE, REAR GEAR CASE 1
19 7020-080002 REAR BRAKE DISC 1 FOUR HOLES INSTEAD OF SIX HOLES OF INSTALLATION STRUCTURE
20 30006-102090810 BOLT M10x1.25x90 1 M10x1.25x90
21 7000-290001 DUST BOOT 1
21 700V-290001-1700 DUST BOOT 1




514 DRIVETRAIN SYSTEM

F30-B-V2

DRIVETRAIN SYSTEM(2WD)

Item No. Parts Number Parts Name(EN) Oty Specification
01 9GQS-270301 FRONT WHEEL SHAFT, 2WD 2
02 9GQ0-290104 BIG CLAMP 1
03 9GQ0-290103-10000 DUST BOOT 1
04 9GQ0-290102 SMALL CLAMP 1
05 9CRB-300110 REAR CORE SHAFT 1
06 9CR6-300204 SMALL CLAMP 1
07 700V-290001-1700 DUST BOOT 1
08 9CR6-300202 BIG CLAMP 1
09 9010-300001 BOLT M10x1.25x30 4 M10x1.25x30
10 9010-300002 WASHER Dia 10 4 Dia 10
1 9CR6-300206-10000 DRIVE SLEEVE, REAR GEAR CASE 1
12 7020-080002 REAR BRAKE DISC 1 FOUR HOLES INSTEAD OF SIX HOLES OF INSTALLATION STRUCTURE
13 Q520-330000 REAR GEAR CASE ASSY 1
13 Q520-330000-00001 REAR GEAR CASE ASSY 1
14 30006-102110110 BOLT M10x1.25x110 3 M10x1.25x110
15 30204-102810 NUT M10x1.25 3 M10x1.25
16 30601-108010 CLAMP A8 1 A8
17 9010-310001 BREATHER HOSE, FRONT GEAR CASE 1




3B}/ FRONT AXLE

~r
F31-v4  BHI#F  FRONT AXLE

Item No. Parts Number Parts Name(EN) Oty Specification
01 Q830-310000-30002 FRONT GEAR CASE ASSY 1
02 0GR0-062203 BOLT M10x1.25x20 1 M10x1.25x20
03 0GRO0-062204 WASHER 10x27.5x4 1 10x27.5x4
04 Q850-331002 COUPLER 1
05 0800-062205 O-SEAL RING 25x2 1 25x2
06 0800-062204 OIL SEAL 35x50x7 1 35x50x7
07 30409-02500 BEARING 1 33005(25x47x17)
08 0110-060011-0010 BOLT M8x28 9 M8x28
09 Q830-311002-00001 BEARING SEAT 1
10 Q830-310006-10000 O-RING 55x2.5 1 55x2.5
11 Q830-310023-00100 ADJUSTING WASHER T=0.20 1 T=0.20
11 Q830-310023-00200 ADJUSTING WASHER T=0.30 1 T=0.30
12 Q830-311003-00100 ADJUSTING WASHER 32x25.4 T=2.10 2 T=2.10
12 Q830-311003-00200 ADJUSTING WASHER 32x25.4 T=2.20 2 T=2.20
12 Q830-311003-00300 ADJUSTING WASHER 32x25.4 T=2.30 2 T=2.30
12 Q830-311003-00400 ADJUSTING WASHER 32x25.4 T=2.40 2 T=2.40
12 Q830-311003-00500 ADJUSTING WASHER 32x25.4 T=2.42 2 T=2.42
12 Q830-311003-00600 ADJUSTING WASHER 32x25.4 T=2.44 2 T=2.44
12 Q830-311003-00700 ADJUSTING WASHER 32x25.4 T=2.46 2 T=2.46
12 Q830-311003-00800 ADJUSTING WASHER 32x25.4 T=2.48 2 T=2.48
12 Q830-311003-00900 ADJUSTING WASHER 32x25.4 T=2.50 2 T=2.50
12 Q830-311003-01000 ADJUSTING WASHER 32x25.4 T=2.60 2 T=2.60
12 Q830-311003-01100 ADJUSTING WASHER 32x25.4 T=2.70 2 T=2.70
12 Q830-311003-01200 ADJUSTING WASHER 32x25.4 T=2.80 2 T=2.80
12 Q830-311003-01300 ADJUSTING WASHER 32x25.4 T=2.90 2 T=2.90
12 Q830-311003-01400 ADJUSTING WASHER 32x25.4 T=3.00 2 T=3.00
13 30105-040008410 SCREW M4x8 2 M4x8
14 30409-03000 BEARING 1 32006(30x55x17)
15 Q830-3100B0 BEVEL GEAR ASSY, FRONT GEAR CASE 1
16 30400-05500 BEARING 1 61911(55x80x13)
17 Q830-310015-00100 ADJUSTING WASHER 79.5x68 T=0.10 1 T=0.10
17 Q830-310015-00200 ADJUSTING WASHER 79.5x68 T=0.20 1 T=0.20
17 Q830-310015-00300 ADJUSTING WASHER 79.5x68 T=0.30 1 T=0.30
17 Q830-310015-00400 ADJUSTING WASHER 79.5x68 T=0.40 1 T=0.40
17 Q830-310015-00500 ADJUSTING WASHER 79.5x68 T=0.50 1 T=0.50
17 Q830-310015-00600 ADJUSTING WASHER 79.5x68 T=1.00 1 T=1.00
18 Q830-310014 DRIVE CLUTCH COVER 1
19 Q830-310013 SPLINE BUSHING 1
20 30800-05505 CIRCLIP FOR HOLE 55 1 55
21 30400-03001 BEARING 30x55x13 2 6006
22 30130-080010810 SCREW M8x10 1 M8x10
23 Q830-310003 PIN SHAFT 1
24 0180-332100 OIL DRAIN BOLT M14x1.25x12, MAGNETIC 1 M14x1.25x12
25 0180-011006 GASKET 14 2 14
26 Q830-310007-20000 FRONT GEAR CASE 1
27 0180-021008-0010 BOLT M14x1.25x12 1 M14x1.25x12
28 0180-311001 OIL SEAL 24x38x8 2 24x38x8
29 Q830-310005 SHIFT FORK 1
30 Q830-310004 RACK 1
31 Q830-310012-10000 O-RING 67.5x2 1
32 Q830-314000 MOTOR ASSY, FRONT GEAR CASE 1
33 0010-023008-0010 BOLT M6x18 3 M6x18
34 0180-313002-10000 CENTER GEAR SHAFT, DIFFERENTIAL 1
35 Q830-313003-10000 FRONT DIFFERENTIAL CASE 1
36 30906-0503000 PIN 3 5x30
37 Q830-313004 GEAR, CV SHAFT 1
38 0181-313011 WEARING RING 4
39 0180-313003-00004 CENTRAL GEAR, DIFFERENTIAL 4 SURFACE PEENING TREATMENT, THE INNER HOLE TOLERANCE INCREASING
40 0180-313006-00001 DRIVEN GEAR, DIFFERENTIAL 1
41 Q800-313001 PLANET GEAR SHAFT, SHORT 2
42 Q830-310022 OIL GUARD 1
43 Q800-313005-00100 GEAR WASHER 1 t=1.00
43 Q800-313005-00200 GEAR WASHER 1 t=1.20
44 Q830-313001-10000 COUPLER 1
45 9010-290001 BOLT M8x1x22 8 M8x1x22
46 Q830-310009-00100 ADJUSTING WASHER 54.5x43 T=0.10 1 T=0.10
46 Q830-310009-00200 1 T=0.20
46 Q830-310009-00300 1 T=0.30
46 Q830-310009-00400 1 T=0.40
46 Q830-310009-00500 1 T=0.50
46 Q830-310009-00600 ADJUSTING WASHER 54.5x43 T=1.00 1 T=1.00
47 Q830-310011 O-SEAL RING 130x2 1
48 Q830-310008-10000 FRONT GEAR CASE COVER 1
49 0180-311004-0020 JOINT, BREATHER HOSE 1
50 Q820-333008 CROSS BUSHING 1




F32 B4H1H)/ GEAR SHIFTING

F32  GEAR SHIFTING

Item No. Parts Number Parts Name(EN) Qty Specification
01 9010-080202 GEARSHIFT SPRING 1
02 9GQO0-320400 CABLE, PARKING LOCK 1
03 9GQ0-321100-10000 BASE PLATE, GEAR SHIFT 1
04 30006-080016810 BOLT M8x16 3 M8x16
05 9CR6-321003 BUSHING, ARM 2
06 9CR6-321001-00001 PIN SHAFT, GEARSHIFT LEVER 1
07 9010-320009 NYLON BUSHING 2
08 9CR6-321200 GEARSHIFT ARM ASSY 1
09 30802-00805 SPLIT WASHER 1 8
10 9CR6-321002 SPRING, GEARSHIFT LEVER 1
11 30802-00605 CIRCLIP 6 1 6
12 30006-060016810 BOLT M6x16 3 M6x16
13 9GQ0-321003 FIXING PLATE, LOCK 1
14 9GQ0-321300 GEARSHIFT LEVER ASSY 1
15 30107-060012410 SCREW M6x12 2 M6x12
16 30200-060810 NUT M6 1 M6
17 9GQ0-321004 GEARSHIFT ROD 1
18 30200-06081L NUT M6 1 M6, LEFT-HAND THREAD
19 9010-320200-2000 ROCKER, GEARSHIFT 1
20 0010-080013-0010 BOLT M6x22 1 M6x22
21 9GQO0-321000 GEARSHIFT ASSY 1
21 9GQ0-321000-10000 GEARSHIFT ASSY 1
22 9CR6-321301 LOCK NUT, GEARSHIFT 1 M8
23 9CR6-321320 KNOB, GEARSHIFT 1
24 9GQ0-321001 LIMITATOR, GEARSHIFT LEVER 1
25 8010-000004 BOLT Méx14 2 M6x14




Jith! REAR AXLE

F33-V2 REAR AXLE

Item No. Parts Number Parts Name(EN) ty Specification
01 520-330000-00001 REAR GEAR CASE ASSY 1
02 30008-080025810 BOLT M8x25 6 M8x25
03 0180-334001-0080 RH COVER, REAR GEAR CASE CASE 1
04 0180-334002 0-SEAL RING 151x3 1 151x3
05 30499-08500 BEARING 1 16017
06 0180-330002-0001 ADJUST GASKET 2 1 ADJUSTING WASHER 100x86x0.3
06 0180-330002-0002 ADJUST GASKET 2 1 ADJUSTING WASHER 100x86x0.4
06 0180-330002 ADJUST GASKET 2 1 ADJUSTING WASHER 100x86x0.2
07 0180-330010-00001 BEVEL GEAR ASSY, REAR GEAR CASE 1
08 0180-330001 ADJUST GASKET 1 1 ADJUSTING WASHER(1)1.0
08 0180-330001-0001 ADJUST GASKET 1 1 ADJUSTING WASHER(1)1.2
08 0180-330001-0002 ADJUST GASKET 1 1 ADJUSTING WASHER(1)1.4
08 0180-330001-0003 ADJUST GASKET 1 1 ADJUSTING WASHER(1)1.6
08 0180-330001-0004 ADJUST GASKET 1 1 ADJUSTING WASHER(1)1.8
09 30404-05500 NEEDLE BEARING 1 55BTM6720A
10 Q520-332001-00002 REAR GEAR CASE 1
11 0180-334003 OIL SEAL SD465x90x9NS 2 SD465x90x9NS
12 0180-331009-0020 NUT M12x1.25 1 M12x1.25
13 0180-331008-0050 GASKET 12.5x30x4 1 12.5x30x4
14 Q520-331006 COUPLER, REAR GEAR CASE 1
15 30008-080035810 BOLT SET M8x35 4 M8x35
16 0180-331007 OIL SEAL 35x61x9(14) 1 35x61x9(14)
17 0180-331005 BEVEL GEAR BEARING HOUSING 1
18 0180-331004 O-SEAL RING 64.5x3 1 64.5x3
19 30499-02501 BEARING 1 25
20 0180-331003 BEARING RETAINER 1
21 30403-01700 NEEDLE BEARING 1 NA5903(17x30x18)
22 0180-330003-0001 ADJUST GASKET 1 ADJUST GASKET 0.6
22 0180-330003 ADJUST GASKET 1 ADJUST GASKET 0.5
22 0180-330003-0002 ADJUST GASKET 1 ADJUST GASKET 0.4
23 0180-011006 GASKET 14 1 14
24 0180-332100 OIL DRAIN BOLT M14x1.25x12, MAGNETIC 1 M14x1.25x12
25 0180-332004 O-SEAL RING 19x2.5 1 19x2.5
26 0180-332003-0010 BOLT M20x1.5x12 1 M20x1.5x12
27 0180-332006 PIPE JOINT 1
28 0180-334005-0010 INNER HEX SCREW M8x45 1 M8x45
29 0180-334004 GASKET 8.2x15x1.5 1 8.2x15x1.5
30 0180-334006-0010 NUT M8 1 M8
31 0180-330004-0010 BOLT M10x1.25x25 1 M10x1.25x25




W% K Z%/ FUEL VAPORIZATION SYSTEM

[l

Y.

i

F36-V2  FUEL VAPORIZATION SYSTEM
Item No. Parts Number Parts Name(EN) Qty Specification
01 9CR7-360005 FUEL VAPOR HOSE I 1
02 9DQV-360004-6001 FUEL VAPOR DESORPTION HOSE 2 1
03 1F30-172000 CANISTER MAGNETIC VALVE 1
04 9DQV-360003-6001 FUEL VAPOR DESORPTION HOSE 1 1
05 9GQ0-360100 TWO-WAY VALVE 1
06 9DQ#-360002-6000 FUEL VAPOR ADSORPTION HOSE 2 1
07 9AWA-360200 CANISTER 1
08 A000-360006 AIR PIPE, CANISTER 1
09 30202-060110 NUT M6 2 M6
10 30601-111010 CLAMP Al1 4 All
11 30601-112010 CLAMP A12 4 A12




. e

®cFmoTo

iy MANUAL CAREFULLY
s important safety information
¥ Tbis AW should not be ridden by anyone under 16

gars-of age. Passenger under 12 are prohibited.
hié ATVis-an off-road vehicle. °

F38 OWNER'S MANUAL

Item No. Parts Number Parts Name(EN) Qty Specification
01 9GQV-380101-2500-14 OWNERS MANUAL 1
01 9GQ0-380102 OWNERS MANUAL 1 EURO
01 9GQS-380104 OWNERS MANUAL 1 FOR FRANCE
01 9GQV-380101-2400-13 OWNERS MANUAL 1
01 9GQV-380101-1500-11 OWNERS MANUAL 1




¥/ TOWBAR

Vi

1

;

F40-A-V2  TOWBAR(LONG, PIN SHAFT CONNECTION )

Item No. Parts Number Parts Name(EN) Qty Specification
01 5BW1-401310 HITCH BALL 1
01 5BW1-401310-10000 TOWING HITCHBALL 1
02 5BW1-401200-20000 TOWING TUBE 1
03 9010-400103 PIN SHAFT 1
04 9010-400102-10000 COTTER PIN,BRACKET 1




Hitt/ TOWBAR

F40-B  TOWBAR(SHORT, PIN SHAFT CONNECTION)
Item No. Parts Number Parts Name(EN) Qty Specification
01 5BW1-401310 HITCH BALL 1
01 5BW1-401310-10000 TOWING HITCHBALL 1
02 7000-400120 TUBE, TRAILER 1
03 9010-400103 PIN SHAFT 1
04 9010-400102-10000 COTTER PIN,BRACKET 1




¥t/ TOWBAR

Vi

F40-C  TOWBAR(LONG, BLOT CONNECTION)
Item No. Parts Number Parts Name(EN) Qty Specification
01 5BW1-401310 HITCH BALL 1
01 5BW1-401310-10000 TOWING HITCHBALL 1
02 5BW1-401200-20000 TOWING TUBE 1
03 5BW1-401106 BOLT, TOWING 1
04 30218-163860 NUT M16x1.5 1 M16x1.5




¥/ TOWBAR

Vi

F40-D  TOWBAR(SHORT, BLOT CONNECTION)

Item No. Parts Number Parts Name(EN) Qty Specification
01 5BW1-401310 HITCH BALL 1
01 5BW1-401310-10000 TOWING HITCHBALL 1
02 7000-400120 TUBE, TRAILER 1
03 5BW1-401106 BOLT, TOWING 1
04 30218-163860 NUT M16x1.5 1 M16x1.5




ZE R4 AR FILTER ASSY.
18 /,/’"
1
a..;715
F41-V3  AIR FILTER ASSY.
Item No. Parts Number Parts Name(EN) Qty Specification
01 01A0-110003 CLAMP 67 2
02 0GQ0-110005-10000 AIR OUTLET PIPE 1
03 0GR0-110008 CLAMP 1
04 0GR0-110003 PIPE, AIR INTAKE 1
05 0GR0-110002-20000 UPPER HOUSING, AIR FILTER 1
06 0GR0-110001-20010 LOWER HOUSING, AIR FILTER 1 TJZHONGXIANG
06 0GR0-110001-20020 LOWER HOUSING, AIR FILTER 1 HENGBO
07 0180-110003 CLASP 2
08 0800-112000-20000 FILTER ELEMENT 1 WITH BLUE SPONGE,MANUFACTURER: ZhongXiang
09 0120-110001 CLAMP 64 1 64
10 0GR0-110004 CONNECT PIPE, FILER ELEMENT 1
11 0GRO-110006 SEAL RING, AIR FILTER 1
12 30601-117010 CLAMP A17 1 A17
13 0180-110005 OIL STORAGE HOSE 1
14 0GRO0-110007-30000 BREATHER HOSE, CRANKCASE 1
15 30601-114010 CLAMP A14 2 A14
16 0GR0-110009 BUSHING 3
17 9CR6-042027 HEAT INSULATOR, AIR FILTER 1
18 0GQ0-111000-10001 AIR FILTER SUB ASSY 1
19 0010-030002-0020 BOLT M5x16 2 M5x16




EOO

191Q ENGINE

Item No. Parts Number Parts Name(EN) Qty Specification
01 0GQO-BLB000-0840 191Q LONG BLOCK 1 SUMITOMO PLUG
01 0GQO-ALB000-0840 191Q LONG BLOCK 1 STANDARD PLUG




K A A/LEFT CRANKCASE ASSY.

Vi

EO1-1 LEFT CRANKCASE ASSY

Item No. Parts Number Parts Name(EN) Qty Specification
01 0040-012006-0010 BOLT M8x50 2 M8X50
02 0010-090005-0010 BOLT M6x16 1 M6x16
03 0GR0-011020 SPEED SENSOR 1
04 0010-080008 DOWEL PIN Dia 8x14 3 Dia 8x14
05 0GR0-011003 BOLT M14x1.5x12 2 M14x1.5x12
06 0180-011006 GASKET 14 2 14
07 0GR0-011100-00001 LH CRANKCASE ASSY 1
08 0010-011017-0010 BOLT M6x60 7 M6x60
09 0010-021005 DOWEL PIN Dia 10x14 3 Dia 10x14
10 0GR0-011002 OIL RAIL COVER PLATE 1
11 0GR0-011004 PAPER WASHER, OIL RAIL 1
12 30499-01700 BEARING 1 17
13 30400-01704 BEARING 1 17
14 30499-01500 BEARING 1 6202
15 01A0-013005 O-SEAL RING 13x2 1 13x2
16 0110-013030 O-SEAL RING 18x3.55 1 18x3.55
17 0GR0-011005 DIPSTICK, ENGINE OIL 1
18 0010-023010-0010 BOLT M6x20 3 M6x20
19 30105-060012410 SCREW M6x12 4 M6x12
20 30400-02201 BEARING 1
21 0GR0-011001 PLATE, OIL STRAINER 1
22 0110-013005-00001 DRAIN SCREW PLUG M12x1.5x15 1
23 0010-021014 WASHER 12 1 12
24 0GR0-011010 OIL STRAINER 1
25 0800-014003 O-SEAL RING 63x2.5 1 63x2.5
26 30502-010000N O-RING 1 10x1.8
27 0GR0-011102 DUAL GEAR SHAFT, OIL PUMP 1
28 30406-00500 ROLLER NEEDLE P5x11.8 2 P5x11.8
29 0GR0-011103 NTERMEDIATE GEAR SHAFT, REVERS 1
30 0800-011102-00011 PLAIN BEARING 1 1 RED@THIN
30 0800-011102-00021 PLAIN BEARING 1 1 BLUE@THICK
31 0800-011103-00011 PLAIN BEARING 2 1 RED@THIN
31 0800-011103-00021 PLAIN BEARING 2 1 BLUE@THICK
32 0800-0111A0-00001 PLAIN BEARING KIT, MAIN SHAFT 1 RED
32 0800-0111B0-00001 PLAIN BEARING KIT, MAIN SHAFT 1 BLUE




Hit 844/ RIGHT CRANKCASE ASSY

0=
y
/i
E01-2 RIGHT CRANKCASE ASSY
Item No. Parts Number Parts Name(EN) Qty Specification
01 0GR0-012100-10001 RH CRANKCASE ASSY 1
02 0180-012006-00001 OIL SEAL 30X45X8 1
03 30499-03000 BEARING 1 5206
04 30400-01704 BEARING 1 17
05 0800-011007 CHAIN GUARD 1
06 0010-090005-0010 BOLT M6x16 2 M6x16
07 0800-012200 GEAR SENSOR ASSY 1 ORDINARY
07 0800-012200-1000 GEAR SENSOR ASSY 1 SUMITOMO PLUG
08 0180-023002 O-SEAL RING 24x2.5 1 24x2.5
09 0010-013010-0010 BOLT M6x50 8 M6x50
10 0800-012400 OIL PRESSURE SWITCH 1
11 0010-060010 WASHER 10 1 10
12 0040-012006-0010 BOLT M8x50 2 M8X50
13 30400-02201 BEARING 1
14 0180-014010 WIRE CLAMP 1
15 01A0-011003 NOZZLE 1
16 0800-0111A0-00001 PLAIN BEARING KIT, MAIN SHAFT 1 RED
16 0800-0111B0-00001 PLAIN BEARING KIT, MAIN SHAFT 1 BLUE
17 0800-011102-00011 PLAIN BEARING 1 1 RED@THIN
17 0800-011102-00021 PLAIN BEARING 1 1 BLUE@THICK
18 0800-011103-00011 PLAIN BEARING 2 1 RED@THIN
18 0800-011103-00021 PLAIN BEARING 2 1 BLUE@THICK




CVTA4/ CVT CASE ASSY.

EO1-3 VT CASE ASSY.

Item No. Parts Number Parts Name(EN) Qty Specification
01 0GR0-013100-10002 CVT CASE ASSY 1
02 0800-021100-10000 BOLT ASSY. CYLINDER HEAD COVER 8
03 0GR0-013003 SEAL RING, CVT COVER 1
04 0010-060012-0010 BOLT M6x30 4 M6x30
05 0GR0-013001-20000 STEEL GASKET, CVT CASE 1
06 0GR0-013010 CVT WIND GUARD ASSY 1
07 0010-021019-0010 BOLT M6x12 4 M6x12
08 0JY0-013103 OIL SEAL 32X55X10 1 32X55X10
09 0010-080008 DOWEL PIN Dia 8x14 2 Dia 8x14
10 0GR0-013300-10000 COVER, CVT CASE 1 GOES
10 0GR0-013300-20000 COVER, CVT CASE 1
11 0010-013009-0010 BOLT M6x40 7 M6x40
12 0010-060009 WASHER 6 1 6
13 0800-012002 GASKET(2), CVT CASE 1
14 0010-023010-0010 BOLT M6x20 4 M6x20
15 0800-021101-10001 BOLT, CYLINDER HEAD COVER 8
16 0800-021102 RUBBER WASHER 8
17 0800-021103 CAP, RUBBER WASHER 8
18 0GR0-013302 REAR HEAT INSULATION COVER 1
19 01A0-012010-00001 SCREW 1
20 30110-480160010 SELF-TAPPING SCREW ST4.8x16 9 ST4.8x16
21 0GR0-013301 FRONT HEAT INSULATION COVER 1 GOES
21 0GR0-013301-20000 FRONT HEAT INSULATION GUARD 1
22 0GR0-013012 BUSHING 3
23 0GR0-013002-10000 COVER, CVT CASE 1 GOES
23 0GR0-013002-20000 COVER, CVT CASE 1
24 0JY0-013102-00011 PLAIN BEARING, CVT 2 RED
24 0JY0-013102-00021 PLAIN BEARING, CVT 2 BLUE




E01-4 7 fii#4i% 4 /LEFT CRANKCASE COVER

EO1-4 LEFT CRANKCASE COVER ASSY

Item No. Parts Number Parts Name(EN) Oty Specification
01 0010-080010-0010 BOLT M6x10 1 M6x10
02 0GR0-014005 PLATE 1
03 0GR0-014001-10000 CRANKCASE COVER, LH 1
04 0GR0-014002-10000 STEEL GASKET, LH CRANKCASE COVER 1
05 0010-023008-0010 BOLT M6x18 3 M6x18
06 0A70-011005-00001 BOLT M6x75 2
07 0010-013009-0010 BOLT M6x40 16 M6x40
08 0GRA-014001 PLUG 1 SUZUKI RED
09 0800-014100 RPM SENSOR 1 ORDINARY
10 0010-090005-0010 BOLT M6x16 4 M6x16
11 30400-02800 BEARING 1
12 0800-014008 SLEEVE, TIGHTENING 1
13 0800-014009-00001 BOLT M12x1.25x35 1 M12x1.25x35
14 0GRA-014003 O-SEAL RING 48x2.5 1
15 0800-014002-00001 FILTER COVER 1
16 3120015 STEEL BALL 1
17 0700-012603-1000 SPRING, RELIEF VALVE 1
18 0GR0-014003 SCREW PLUG, RELIEF VALVE 1
19 0180-332004 0-SEAL RING 19x2.5 1 19x2.5
20 0800-011300-0004 OIL FILTER ELEMENT 1
21 0800-014003 O-SEAL RING 63x2.5 1 63x2.5
22 0180-014010 WIRE CLAMP 3
23 0800-014013 OVERFLOW HOSE 1
24 01A0-022102 PIPE JOINT 1
25 0010-013006-0010 JOINT, BREATHER HOSE 1




E02-1 53 24/ CYLINDER HEAD COVER ASSY.

/P

E02-1  CYLINDER HEAD COVER ASSY
Item No. Parts Number Parts Name(EN) Qty Specification
01 0800-021002-00001 SEAL RING, CYLINDER HEAD COVER 1
02 0800-021001 CYLINDER HEAD COVER 1
03 0800-021102-10000 RUBBER WASHER 4
04 0800-021103 CAP, RUBBER WASHER 4
05 0800-021101-10001 BOLT, CYLINDER HEAD COVER 4




&£ /CYLINDER HEAD ASSY

NP

A (g‘?*" e}

E02-2-A-V2  CYLINDER HEAD ASSY
Item No. Parts Number Parts Name(EN) Qty Specification
01 0700-022014-10001 BOLT M10x176, CYLINDER HEAD 4 M10x176
02 8010-020001 NUT M8, MUFFLER JOINT 2 M8
03 0180-022003-00001 STUD M8x42 2
04 0800-022600-20000 ROCKER ARM ASSY, AIR EXHAUST 1
05 0GQO0-022001-00001 BOLT M6x120 2 M6x120
06 0800-022005 VALVE, EXHAUST 2
07 0800-022800 SPARK PLUG 1
08 0800-022300 BUSHING, EXHAUST PIPE 1
09 0800-022008 LOWER SEAT, VALVE SPRING 4
10 0010-022500-10000 SEAL RING, VALVE STEM 4
11 0800-022006-10000 VALVE SPRING 4
12 0800-022016 LOCK CLIP, VALVE 8
13 0800-022007 UPPER SEAT, VALVE SPRING 4
14 30132-550160030 SCREW ST5.5x16 1 ST5.5x16
15 0800-022011 WASHER 5.3x11x1.5 1 5.3x11x1.5
16 0800-022013-10000 THERMOSTAT CAP 1
17 0800-022700 THERMOSTAT 1
18 0180-013208-0010 BOLT M6x45 2 M6x45
19 0010-022802 SEAL RING 1
20 0GR0-022003 SEAT, THERMOSTAT 1
21 30502-028000N 0-RING 1 28x2.65
22 0800-022004 VALVE, INTAKE 2
23 0800-022200-00002 GASKET, CYLINDER HEAD 1
24 0800-022015-00001 SCREW PLUG M12x1.5 1
25 0800-022014 WASHER 12.2x18x1.5 2 12.2x18x1.5
26 018B-022810 WATER TEMPERATURE SENSOR 1
27 0800-022002 WASHER 12.3x18.5x0.5 4 12.3x18.5x0.5
28 0800-022001 ROCKER ARM SHAFT 2
29 0800-022500-20000 ROCKER ARM ASSY, AIR INTAKE 1
30 0JY0-022100-10001 CYLINDER HEAD 1
31 0800-025002 SEAL RING, MANIFOLD 1
32 01A0-110005 CLAMP 57 1
33 0GR0-022900 INJECTOR SEAT 1
34 0130-011114-0010 BOLT M8x25 2 M8x25
35 0800-022510 ADJUST SCREW, VALVE CLEARANCE 4
36 0800-022506 ADJUST NUT, VALVE CLEARANCE 4
37 0GQ0-0220A0 CYLINDER HEAD ASSY 1




S §4k4/ CYLINDER BODY ASSY.,

E02-3-V2  CYLINDER BODY ASSY.

Item No. Parts Number Parts Name(EN) Qty Specification
01 30406-00500 ROLLER NEEDLE P5x11.8 2 P5x11.8
02 0GQ0-023100-10010 CYLINDER BODY ASSY 1 GROUP 1
02 0GQ0-023100-10020 CYLINDER BODY ASSY 1 GROUP 2
03 0GS0-023200-00001 TENSIONER ASSY 1
04 0010-021017-0010 BOLT M6x25 2 M6x25
05 0180-023003 GASKET, TENSIONER 1
06 0GR0-023001 GASKET, CYLINDER BODY 1
07 0GR0-023300 UPPERGUIDE, CHAIN 1
08 0GR0-023200 TENSION PLATE 1
09 0700-024008-00001 PIN SHAFT 1
10 0JYA-023001-00001 HEX FLANGE BOLT M6x6 1
11 0700-011202 O-SEAL RING 8.2x1.90 1 8.2x1.90




E02-4 (" # %141/ CAMSHAFT OF CYLINDER ASSY.

Vig

E02-4 CAMSHAFT OF CYLINDER ASSY

Item No. Parts Number Parts Name(EN) Qty Specification
01 0800-024100 TIMING CHAIN 1
02 0GR0-024001 CAMSHAFT 1
03 0010-021019-0010 BOLT M6x12 1 M6x12
04 0800-024004-10000 HOLDING STRIP, CAMSHAFT 1
05 30004-060010130 BOLT M6x10 2 M6x10
06 0GR0-024002 TIMING DRIVEN SPROCKET 1
07 0GR0-024200-10000 STARTER DECOMPRESSOER 1
08 0GRO0-024003-00001 BOLT M8x32 1 M8x32
09 0800-024002 DOWEL PIN, SPROCKET 1




E03-B RALAL 4/ MAGNETO ASSY.

E03-B  MAGNETO STATOR ASSY(HIGH POWER)

Item No. Parts Number Parts Name(EN) Qty Specification
01 0GR0-031000-1000 MAGNETO ROTOR 1 HIGH-POWER, PRODUCED BY LANG FANG KE SEN
02 0GRB-032000-10000 MAGNETO STATOR 1 HIGH POWER, LONGER LINE
02 0GRB-032000-30000 MAGNETO STATOR 1 HIGH POWER, GOES
03 0180-030001-00001 SCREW M6x30 3




EO4 AT 1% %41 CRANKSHAFT & CONNECTING ROD & PISTON ASSY.

6 <
>
E04-V2  CRANKSHAFT & CONNECTING ROD & PISTON ASSY
Item No. Parts Number Parts Name(EN) Qty Specification
01 0800-0400A0 PISTON RING ASSY 1 SUPPLIERS: DY
01 0JYA-0400B0 PISTON RING ASSY 1 SUPPLIERS:ATG
02 0800-040006-00012 PLAIN BEARING, CONNECTING ROD 2 RED@THIN
02 0800-040006-00032 PLAIN BEARING, CONNECTING ROD 2 YELLOW@THICK
02 0800-040006-00022 PLAIN BEARING, CONNECTING ROD 2 BLACK@MIDDLE
03 0800-042004 BOLT, CONNECTING ROD 2
04 0800-040005 CIRCLIP, PISTON PIN 2
05 0180-040007 WOODRUFF KEY 1
06 0GQ0-041100-00012 CRANKSHAFT ASSY 1 MARK A@MATCHED WITH MARK B BALANCER SHAFT ASSY
06 0GQ0-041100-00022 CRANKSHAFT ASSY 1 MARK B@MATCHED WITH MARK A BALANCER SHAFT ASSY
07 0800-040001-20011 PISTON 1 GROUP 1
07 0800-040001-20021 PISTON 1 GROUP 2
08 0800-040002 PISTON PIN 1
09 0GQ0-160000-00021 BALANCER SHAFT ASSY 1 MARK B@MATCHED WITH MARK A CRANKSHAFT ASSY
09 0GQ0-160000-00011 BALANCER SHAFT ASSY 1 MARK A@MATCHED WITH MARK B CRANKSHAFT ASSY
10 0800-042000-00011 CONNECTING ROD ASSY 1 MARK 1
10 0800-042000-00021 CONNECTING ROD ASSY 1 MARK 2




iR P15 241/ CRANKSHAFT & CONNECTING ROD & PISTON ASSY.,

EO04-V3  CRANKSHAFT & CONNECTING ROD & PISTON ASSY
Item No. Parts Number Parts Name(EN) Qty Specification
01 0800-0400A0 PISTON RING ASSY 1 SUPPLIERS: DY
01 0JYA-0400B0 PISTON RING ASSY 1 SUPPLIERS:ATG
02 0800-040006-00012 PLAIN BEARING, CONNECTING ROD 2 RED@THIN
02 0800-040006-00032 PLAIN BEARING, CONNECTING ROD 2 YELLOW@THICK
02 0800-040006-00022 PLAIN BEARING, CONNECTING ROD 2 BLACK@MIDDLE
03 0GQO0-041202 BOLT, CONNECTING ROD 2
04 0800-040005 CIRCLIP, PISTON PIN 2
05 0180-040007 WOODRUFF KEY 1
06 0GQ0-041100-00012 CRANKSHAFT ASSY 1 MARK A@MATCHED WITH MARK B BALANCER SHAFT ASSY
06 0GQ0-041100-00022 CRANKSHAFT ASSY 1 MARK B@MATCHED WITH MARK A BALANCER SHAFT ASSY
07 0800-040001-20011 PISTON 1 GROUP 1
07 0800-040001-20021 PISTON 1 GROUP 2
07 0800-040001-20012 PISTON 1 MARK1
07 0800-040001-20022 PISTON 1 MARK 2
08 0800-040002 PISTON PIN 1
09 0GQO-160000-00021 BALANCER SHAFT ASSY 1 MARK B@MATCHED WITH MARK A CRANKSHAFT ASSY
09 0GQ0-160000-00011 BALANCER SHAFT ASSY 1 MARK A@MATCHED WITH MARK B CRANKSHAFT ASSY
10 0GQ0-041200-00021 CONNECTING ROD ASSY 1 MARK 2
10 0GQ0-041200-00011 CONNECTING ROD ASSY 1 MARK 1




CYTR &/CVT ASSY

E05-A-V3  LUTCH & CVT ASSY.(18g WEIGHT ROLLER)

Item No. Parts Number Parts Name(EN) Qty Specification

01 0GRB-051000-10070 DRIVE PULLEY ASSY 1 18g WEIGHT ROLLER

02 0JY0-050001-00001 BOLT, DRIVE PULLEY 1

03 0GR0-052000 DRIVEN PULLEY 1

04 0180-055000-0003 DRIVE BELT 1 BANDO

04 0180-055000-0004 DRIVE BELT 1 MITSUBOSHI

04 0180-055000-0005 DRIVE BELT 1 CARLISLE

05 0GR0-050001-00001 ADJUSTING WASHER 1

06 0GR0-051005 NYLON PROTECTOR, WEIGHT ROLLER 6 CVtech

07 0GR0-051004-50000 WEIGHT ROLLER 6

08 0GR0-051006 NYLON SLIDER 3

09 0GR0-051003-40000 SPRING, DRIVE PULLEY 1

10 0JYA-051013-10001 NUT, DRIVE PULLEY 1

11 0GR0-051007 HEXAGONAL BORE WASHER 1

12 0GR0-051002-00001 RAMP PLATE 1

13 0GR0-051100 PRIMARY LOOSE PULLEY ASSY 1

14 0GR0-051011 STEEL WASHER 1 CVtech

15 0GR0-051009-10000 NYLON WASHER 1

16 0GR0-051200-10011 PRIMARY TIGHT PULLEY ASSY 1

17 0GR0-051300 OVERRIDING CLUTCH 1

18 0GR0-051001 SPRING SEAT 1 CVtech

19 0GR0-052100 DRIVEN FIXED PULLEY ASSY 1 CVtech

20 0GR0-052003 TAPER KEY 1 CVtech

21 0GR0-052004 CIRCLIP 1 CVtech

22 0GR0-052200 DRIVEN SLIDING PULLEY ASSY 1

23 0GR0-052001 SPRING, DRIVEN PULLEY 1 CVtech

24 0GR0-052005 NYLON BLOCK 3 CVtech

25 0GR0-052006 SCREW 3 CVtech

26 0GR0-052002 CAM PLATE 1 CVtech




CVTR &/CVT ASSY

E05-B-V3  CLUTCH & CVT ASSY.(16g WEIGHT ROLLER)
Item No. Parts Number Parts Name(EN) Qty Specification

01 0GRB-051000-10030 DRIVE PULLEY ASSY 1
02 0JY0-050001-00001 BOLT, DRIVE PULLEY 1
03 0GR0-052000 DRIVEN PULLEY 1
04 0180-055000-0004 DRIVE BELT 1 MITSUBOSHI
04 0180-055000-0003 DRIVE BELT 1 BANDO
04 0180-055000-0005 DRIVE BELT 1 CARLISLE
05 0GR0-050001-00001 ADJUSTING WASHER 1
06 0GR0-051005 NYLON PROTECTOR, WEIGHT ROLLER 6 CVtech
07 0GR0-051004-20000 WEIGHT ROLLER 6 169
08 0GR0-051006 NYLON SLIDER 3
09 0GR0-051003-20000 SPRING, DRIVE PULLEY 1 ORDINARY
10 0JYA-051013-10001 NUT, DRIVE PULLEY 1
11 0GR0-051007 HEXAGONAL BORE WASHER 1
12 0GR0-051002-00001 RAMP PLATE 1
13 0GR0-051100 PRIMARY LOOSE PULLEY ASSY 1
14 0GR0-051011 STEEL WASHER 1 CVtech
15 0GR0-051009-10000 NYLON WASHER 1
16 0GR0-051200-10011 PRIMARY TIGHT PULLEY ASSY 1
17 0GR0-051300 OVERRIDING CLUTCH 1
18 0GR0-051001 SPRING SEAT 1 CVtech
19 0GR0-052100 DRIVEN FIXED PULLEY ASSY 1 CVtech
20 0GR0-052003 TAPER KEY 1 CVtech
21 0GR0-052004 CIRCLIP 1 CVtech
22 0GR0-052200 DRIVEN SLIDING PULLEY ASSY 1
23 0GR0-052001 SPRING, DRIVEN PULLEY 1 CVtech
24 0GR0-052005 NYLON BLOCK 3 CVtech
25 0GR0-052006 SCREW 3 CVtech
26 0GR0-052002 CAM PLATE 1 CVtech




EOB-1 HP35% (1) TRANSMISSION SYSTEM()

/®

E0O6-1  TRANSMISSION SYSTEM( 1)
Item No. Parts Number Parts Name(EN) Qty Specification
01 0GR0-061001 SECONDARY SHAFT, DRIVE 1
02 0800-061002 WASHER 17.5x32x1 1 17.5x32x1
03 0180-061012 GASKET 20.5x30x1.5 3 20.5x30x1.5
04 0GR0-061200 DRIVEN GEAR, LOW RANGE 1
05 0GR0-061006-10000 SLIDE GEAR 1
06 0180-061007-0050 CIRCLIP 25 4 25
07 0GR0-060100 NEEDLE BEARING 20x25x12 4 20X25X12
08 0GR0-061005 GEAR, HIGHRANGE 1
09 0GR0-061004-00001 OUTPUT DRIVE GEAR 1
10 0GR0-061008 WASHER 3
11 0GR0-061003 GEAR, REVERSE 1
12 0GR0-061009-00001 WASHER 25x34x1.5 1 25x34x1.5
13 0GR0-061002 GEAR, PARKING 1
14 0GR0-060001 MAIN SHAFT 1
15 0JY0-060001-00001 NUT, MAIN DRIVE SHAFT 1
16 0GR0-060002 REVERSE GEAR 1
17 30801-02005 CIRCLIPS FOR SHAFT 20 1 20




E06-2 $435 & R(2) TRANSMISSION SYSTEM(2)|

E06-2  RANSMISSION SYSTEM( 2)
Item No. Parts Number Parts Name(EN) Qty Specification

01 0180-062101 DRIVE BEVEL GEAR SHAFT 1
02 0180-061007-0050 CIRCLIP 25 2 25
03 0180-062102-00001 OUTPUT DRIVEN GEAR 1
04 0180-062103-10000 BEARING SEAT, DRIVE BEVEL GEAR 1
05 30499-02501 BEARING 1 25
06 0180-062104-0010 LIMITATOR, BEARING 2
07 30124-080025810 SCREW M8x25 4 M8x25
08 0JYA-062104 BOLT M8x28 8 M8x28
09 0180-062105-0004 ADJUSTING WASHER, DRIVE SHAFT GEAR 1 t=0.35
09 0180-062105-0003 ADJUSTING WASHER, DRIVE SHAFT GEAR 1 t=0.3
09 0180-062105-0002 ADJUSTING GASKET, DRIVE BEVEL GEAR T=0.25 1 T=0.25
09 0180-062105-0001 ADJUSTING GASKET, DRIVE BEVEL GEAR T=0.2 1 T=0.2
09 0180-062105 ADJUSTING GASKET, DRIVE BEVEL GEAR T=0.15 1 T=0.15
10 0GR0-0622A0-10001 BEVEL GEAR ASSY 1
11 0180-062107-00001 LOCK NUT, BEVEL GEAR 1
12 0JWA-060002-00001 LOCK NUT, BEVEL GEAR 2
13 0GR0-062204 WASHER 10x27.5x4 2 10x27.5x4
14 0800-062202-10001 DRIVEN BEVEL GEAR BEARING SEAT 1
15 0800-062203-0004 ADIUSTING GASKET, DRIVEN BEVEL GEAR T=0.5 1 T=0.5
15 0800-062203-0003 ADJUSTING GASKET, DRIVEN BEVEL GEAR T=0.4 1 T=0.4
15 0800-062203-0002 ADJUSTING GASKET, DRIVEN BEVEL GEAR T=0.3 1 T=0.3
15 0800-062203-0001 ADJUSTING GASKET, DRIVEN BEVEL GEAR T=0.2 1 T=0.2
15 0800-062203 ADJUSTING GASKET, DRIVEN BEVEL GEAR T=0.1 1 T=0.1
16 0800-062204 OIL SEAL 35x50x7 1 35x50x7
17 0800-062205 O-SEAL RING 25x2 2 25x2
18 0800-062206 STOPPER NUT, BEARING 1
19 0180-062205 O-SEAL RING 88x2.5 1 88x2.5
20 30400-03500 BEARING 1 35
21 9CR6-300201-10000 DRIVE SLEEVE, ENGINE 1
22 0JWA-062302 OIL SEAL 35x61x9(14) 1 35x61x9
23 0180-060008 BEARING RETAINER, FRONT OUTPUT SHAFT 1
24 30400-02501 BEARING 1 25
25 0GRO0-062301-10001 FRONT OUTPUT SHAFT ASSY 1
26 0GR0-060003 COUPLER 1
27 30400-02502 BEARING 1 CHINA




FOB-3 B4 (3 TRANSMISSION SYSTEM(3)

FE06-3 TRANSMISSION SYSTEM( 3)
Item No. Parts Number Parts Name(EN) Qty Specification
01 0800-063002 SHAFT, SHIFT FORK 1
02 0GR0-063002 SWING ARM, PARKING 1
03 30801-01205 CIRCLIPS FOR SHAFT12 3 12
04 0GR0-063001 SHIFT FORK 2
05 0180-063003-0050 FORK SPRING, THIN 1
06 0180-063005-0050 FORK SPRING, THICK 1
07 0180-063006-0010 SPRING SEAT 1
08 0GR0-064001 SHIFT DRUM 1
09 0800-064002 PIN SHAFT 1
10 0GR0-064002 CAM, PARKING 1
11 0180-064001-0010 LIMIT GASKET 1
12 0180-064002-00001 LOCK SCREW T25 1
13 0180-064003-0050 GEAR CONTACTOR 1
14 0180-064004-0050 SPRING, GEAR CONTACTOR 1
15 0180-068001-00100 HOLLOW BOLT M14x1.5 1 M14x1.5
16 0180-068002 GASKET 14.4x22x1 1 14.4x22x1
17 0180-068003-0050 SPRING, LIMIT 1
18 3120003 STEEL BALL3/8 1 38"
19 0010-021017-0010 BOLT M6x25 3 M6x25
20 0010-080012-0010 BOLT M6x32 1 M6x32
21 0800-065001-20000 GEARSHIFT COVER 1
22 0GR0-0630A0 SHIFT FORK ASSY 1
23 0180-065100-10001 SHIFT DRIVE SECTOR GEAR 1
23 0180-065100-10002 DRIVE SECTOR GEAR 1
24 0180-065002 OIL SEAL SD15x25x5 1 SD15x25x5
25 0GR0-065003 METAL GASKET, SECTOR GEAR 1
26 0180-065201-0010 WASHER, DRIVEN SECTOR GEAR 1
27 0180-065202-0050 SHAFT, DRIVEN SECTOR GEAR 1
28 0180-065203 DRIVEN SECTOR GEAR 1
29 0180-065204-0050 GASKET 13.5x22x1 1 13.5x22x1
30 0180-065205-0010 TORSION SPRING, DRIVEN SECTOR GEAR 1
31 0180-065206-00001 WASHER 6.2x22x2 1
32 0010-013008-0010 BOLT M6x35 1 M6x35
1

33

0GR0-064000

SHIFT DRUM ASSY




E07 HlZF4U OIL PUMP ASSY.

/P

EO7  OIL PUMP ASSY
Item No. Parts Number Parts Name(EN) Qty Specification
01 30406-00400 ROLLER NEEDLE P4x15.8 1 P4x15.8
02 0A80-050004 WASHER 1
03 0GR0-0700A0 ROTOR ASSY, OIL PUMP 1
04 0800-070003 COVER, OIL PUMP 1
05 0010-030002-0020 BOLT M5x16 3 M5x16
06 0GR0-070004 DRIVE GEAR, OIL PUMP 1
07 0GR0-070003 SHAFT, OIL PUMP 1
08 0800-011005 WASHER 10 1 10
09 30406-00402 ROLLER NEEDLE P4x21.8 1 P4x21.8
10 30801-01005 CIRCLIPS FOR SHAFT10 2 10
11 0GR0-070005 DUAL GEAR, OIL PUMP 1
12 0010-021019-0010 BOLT M6x12 2 M6x12
13 0GR0-070006 OIL GUARD 1
14 0GR0-070100 NEEDLE BEARING 10x22x16 1 10X22X16




E08 k% 4l/ WATER PUMP ASSY

Vi

EO8 WATER PUMP ASSY
Item No. Parts Number Parts Name(EN) Qty Specification

01 0GR0-080001 WATER PUMP COVER 1
02 0180-081001-00001 IMPELLER, WATER PUMP. 1
03 0GR0-080002 SEAL RING, WATER PUMP 1
04 0700-081200 WATER SEAL ASSY 1
05 0110-080005 OIL SEAL 10x20x5 1 10x20x5
06 30400-01000 BEARING 1 6000
07 30801-01005 CIRCLIPS FOR SHAFT10 1 10
08 0180-081004-0050 WATER PUMP SHAFT 1
09 0010-080013-0010 BOLT M6x22 5 M6x22
10 0010-021019-0010 BOLT M6x12 1 M6x12
11 0010-060009 WASHER 6 1 6




E09 &4 | STARTING SYSTEM

/P

EQO9 STATER MOTOR
Item No. Parts Number Parts Name(EN) Qty Specification
01 0180-0910A0 DRIVEN GEAR ASSY, STARTER 1
01 0180-0910A0-00001 DRIVEN GEAR ASSY 1
02 0010-080013-0010 BOLT M6x22 2 M6x22
03 30102-080020810 SCREW M8x20 6 M8x20
04 0GR0-091002 STARTER DUAL GEAR 1
05 0GR0-091100 STARTING MOTOR 1
05 0GSV-093000-1100 START MOTOR 1
06 0180-091200 OVERRIDING CLUTCH 1
07 0180-091006 AXLE, DUAL GEAR 1




REHE 25 ENGINE GASKET SET

E29

ENGINE GASKET KIT

Item No. Parts Number

Parts Name(EN)

Specification

01 0GS0-0000A0-00001

GASKET KIT, ENGINE

Qty
1




REhles ROTIBY ENGINE OIL SEAL&O-RING

Vi

E30

ENGINE OIL SEAL &0O-RING

Item No.

Parts Number

Parts Name(EN)

Specification

01

0GS0-0000A1

OIL SEAL & O-SEAL RING KIT, ENGINE

Qty
1




